s CHALET

OTELS

Date: 30t April 2025

To,

The CCF, Regional Office, Western Region,

Ministry of Environment, Forests & Climate

Regional Office (WCZ), Ground Floor, East Wing,

New Secretariat Building, Civil Lines, Nagpur - 440001

Sub: Submission of Environmental Clearance Compliance Status Report for the period of
October 2024 - March 2025.

Ref: Environment Clearance for Construction of Residential Star Category Hotel Building and
an Ancillary building on land bearing CTS No. 1483, 1491, 1495, 1496 A, 1496 B, 1503 /4
& 1500 D (New CTS No. 1483/A (part), 1483/C & 1483 D) at village Marol, Mumbai vide
no. Environment Clearance no. 21-281/2007-1A.111. dated 23.08.2007 & Extension of
validity of EC no. 21-281/2007-IA.11l dated 26.06.2013 & Expansion of Environmental
Clearance vide No. SEAC-2013/CR-73/TC-1 dated 11t December 2014.

Dear Sir,

With reference to the above, we are submitting herewith the six-monthly Post Monitoring report
for the period of October 2024 - March 2025 along with the desired information and copies of
documents are as under:

Data sheet

EC Compliance report

Post Monitoring Report (October 2024 - March 2025)
Annexures to EC Compliance

LR

We hope the above is to your satisfaction.

Thanking You,
Yours faithfully,

For, %

M/s. Chale{Ho ‘Iy,imited

Authorized Signatory

I, L5 wdbo f L LA P d

W bnpin sy neagtny et Ar i
Websita | wawviv.mipcd.gov.in

Encl:a/a

CCte:
%he Member Secretary, Maharashtra Pollution Control Board, 3 Floor, Kalpataru
Point, Sion, Mumbai- 400 022.
2. Central Pollution Control Board, Parivesh Bhavan, Opp. VNC word office No. 10,
Subhanpura, Vadodara.

Chalet Hotels Limited

Regd. Off.: Raheja Tower, Plot No.C-30, Block ‘G’, Next to Bank of Baroda, Bandra Kurla Complex, Bandra (E), Mumbai - 400 051.
Website : www.chalethotels.com | Email : companysecretary@chalethotels.com | Phone : +91-22-2656 4000 Fax : +91-22-26566 5451
CIN : L55101MH1986PLC038538

























































Annexure - I

Annexure - II(A)
Annexure - 1I(B)

Annexure - II{C)

Annexure - III
Annexure - IV
Annexure - V(A)
Annexure - V(B)
Annexure - V(C)
Annexure - VI
Annexure - VII(A)
Annexure - VII(B)
Annexure - VII(C)
Annexure - VIII(A)
Annexure - VIII(B)
Annexure - IX
Annexure - X
Annexure - XI
Annexure - XII(A)
Annexure - XII(B)
Annexure - XIII
Annexure - XIV

Post Monitoring Report

Environment Clearance no. 21-281/2007-1A.Ill. dated
23.08.2007

Extension of validity of EC no. 21-281/2007-IA.IIl dated
26.06.2013

Environment Clearance No. SEAC-2013/CR-73/TC-1 dated
11.12.2014

Copy of the Occupation Certificate

Copy of the Approved layout

Copy of the Consent to Establish

Copy of Amendment in Consent to Establish

Copy of Revised Consent to Establish

Copy of Renewed Consent to Operate

Rainwater Harvesting Layout

Rainwater Harvesting certificate

Photographs of rainwater harvesting

Tree NOC

Photographs showing green area / landscape area / trees
Photographs of STP

Energy conservation report

Photographs of DG set

Traffic Management Plan

Traffic Circulation Plan for Chalet Hotel near airport
Photographs of OWC

Copy of newspaper advertisement

MUMBAI =
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ANNEXURE |

ADITYA ENVIRONMENTAL SERVICES PVT. LTD.
Testing Laboratory is certified by ISO 9001:2015&IS0 45001:2018
Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2025

Laboratory: P-1, MIDC Mohopada, Rasayani, Dist. Raigad, 410222, E-mail: pglab@aespl.co.in
Tel:9112844844, CIN: U74999MH2001PTC132091 UDYAM-MH-19-0029787

TC-7085

Test Report
(Ambient Air)

Issue Date: 17/10/2024

Ref. No.: AESPL/LAB/C/ A- 24/10 37

Name of Customer

Chalet Hotel Ltd.

Name of Site

CHLM - Hotel Bldg, Sahar Plot, Marol

Discipline & Group

Chemical: Atmospheric Pollution

Description of Sample

Ambient Air

Location of Sampling

Near Main Gate

Date of Sampling 09/10/2024

Sampling Time 09:40 to 17:40 hr. | Duration 08 hr.
Sample Drawn By ACD Transported ACD

Date of Sample Receipt 10/10/2024 Sample A-24/10/37

Sample Quantity & Container

SO2:1 Bottle; NO2:1 Bottle; PM1o-1, PM;, 5-1

Date of Sample Analysis

Sampling Environmental Condltlons

10/10/2024 to 16/10/2024

Temperature:27-32°C; Rain fall: No; Ppar: 756 mmHg.

Transportation Condition

Bottles <
5°C plastic

Filter papers in

Bladders, charcoal
tubes at ambient temp.

Sampling Equipment

RDS-1-13 & FDS-1-10

Calibration Status

Calibration on 25/05/2024 due on 25/05/2025

Project/ Job number

4800166753 dtd 15Mar2023

Reference of Sampling

AESPL/LAB/QR/7.3.3/R-02

Method of Sampling & Preservation

AESPL/LAB/SOP/7.3.1/A-01

Environmental Condition while

Ambient Temperature: 28.4°C and Humidity: 48%

Result

Sr. No. | Parameter Limits # | Unit | Method of Analysis
1. Sulphur dioxide as SO 27.70 80 * pug/ms3 | IS 5182 (Part2/Sec 1) 2023
2. Nitrogen dioxide as NO» 44.09 80 * pg/m3 | IS 5182 (Part 6) RA2022
3. PMio 72.41 100 * ug/ms3 | IS 5182 (Part 23) RA2022
4. PM;;s 28.75 60 * ug/ms3 | IS 5182 (Part 24) 2024
5. Carbon monoxide as CO 0.52 04 ** mg/m3 | IS 5182 (part 10) RA2019

[ #] Specified under National Ambient Air Quality Standards by CPCB:
[ *] 24 hourly monitoring values; [ **] 1 hourly monitoring values
Conformity Statement: The monitoring undertaken indicates that Ambient Air Quality Values for
monitored parameters are within the levels stipulated under National Ambient Air Quality Standards

2009.
Note:

1. The test report shall not be reproduced except in full, without written approval of laboratory.
2. Results relate only to the items tested.
3. Any query related to this report will be entertained within 15 days of the report issue date

only.

4. The results apply to the sample as received.

Reshma S. Patil
(Authorized Signatory)

-End of Test Report-

Himani P. Joshi
(Report Reviewed By)

We Are Listening & Want to Improve - Complaint Register is Available with us

Page 1 of 1

Reg. Office: 110, Hiren Light Industrial Estate, Mogul Lane, Mahim, Mumbai - 400016Tel: 022 42127500 E-mail: contact@aespl.co.in
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ADITYA ENVIRONMENTAL SERVICES PVT. LTD.
Testing Laboratory is certified by ISO 9001:2015&IS0 45001:2018
Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2025

Laboratory: P-1, MIDC Mohopada, Rasayani, Dist. Raigad, 410222, E-mail: pglab@aespl.co.in
Tel:9112844844, CIN: U74999MH2001PTC132091 UDYAM-MH-19-0029787

TC-7085

Test Report
(Ambient Air)

Issue Date: 16/10/2024

Ref. No.: AESPL/LAB/C/ A- 24/10 38

Name of Customer

Chalet Hotel Ltd.

Name of Site

CHLM - Hotel Bldg, Sahar Plot, Marol

Discipline & Group

Chemical: Atmospheric Pollution

Description of Sample

Ambient Air

Location of Sampling Near Exit Ramp

Date of Sampling 09/10/2024

Sampling Time 09:45to 17:45 hr. | Duration 08 hr.
Sample Drawn By ACD Transported ACD

Date of Sample Receipt 11/10/2024 Sample A-24/10/38

Sample Quantity & Container

SO2:1 Bottle; NO2:1 Bottle; PM1o-1, PM;. 5-1

Date of Sample Analysis

Sampling Environmental Condltlons

11/10/2024 to 15/10/2024

Temperature:27-32°C; Rain fall: No; Ppar: 756 mmHg.

Transportation Condition

Bottles <
5°C plastic

Filter papers in

Bladders, charcoal
tubes at ambient temp.

Sampling Equipment

RDS-1-13 & FDS-1-10

Calibration Status

Calibration on 25/05/2024 due on 25/05/2025

Project/ Job number

4800166753 dtd 15Mar2023

Reference of Sampling

AESPL/LAB/QR/7.3.3/R-02

Method of Sampling & Preservation

AESPL/LAB/SOP/7.3.1/A-01

Environmental Condition while

Ambient Temperature: 28.4°C and Humidity: 48%

Result

Sr. No. | Parameter Limits # | Unit | Method of Analysis
1. Sulphur dioxide as SO 21.62 80 * pug/ms3 | IS 5182 (Part 2/Sec 1) 2023
2. Nitrogen dioxide as NO» 42.64 80 * pg/m3 | IS 5182 (Part 6) RA2022
3. PMio 66.01 100 * ug/ms3 | IS 5182 (Part 23) RA2022
4. PMz;s 21.25 60 * ug/ms3 | IS 5182 (Part 24) 2024
5. Carbon monoxide as CO 0.44 04 ** mg/m3 | IS 5182 (part 10) RA2019

[ #] Specified under National Ambient Air Quality Standards by CPCB:
[ *] 24 hourly monitoring values; [ **] 1 hourly monitoring values
Conformity Statement: The monitoring undertaken indicates that Ambient Air Quality Values for
monitored parameters are within the levels stipulated under National Ambient Air Quality Standards

20009.
Note:

1. The test report shall not be reproduced except in full, without written approval of laboratory.
2. Results relate only to the items tested.
3. Any query related to this report will be entertained within 15 days of the report issue date

only.

4. The results apply to the sample as received.

Reshma S. Patil
(Authorized Signatory)

-End of Test Report-

Himani P. Joshi
(Report Reviewed By)

We Are Listening & Want to Improve - Complaint Register is Available with us

Page 1 of 1

Reg. Office: 110, Hiren Light Industrial Estate, Mogul Lane, Mahim, Mumbai - 400016Tel: 022 42127500 E-mail: contact@aespl.co.in
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ADITYA ENVIRONMENTAL SERVICES PVT. LTD.
Testing Laboratory is certified by ISO 9001:2015 & ISO 45001:2018
Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2025.

Laboratory: P-1, MIDC Mohopada, Rasayani, Dist. Raigad, 410222, E-mail: pglab@aespl.co.in

Tel: 9112844844, CIN: U74999MH2001PTC132091 UDYAM-MH-19-00-29787

TC-7085

Test Report
(Noise)
Issue Date: 14/10/2024

Ref. No.: AESPL/LAB/C/N- 24/10/45

Name of Customer

Chalet Hotel- JWM

Name of Site

CHLM - Hotel Bldg, Sahar Plot, Marol

Discipline & Group

Chemical: Atmospheric Pollution

Description of Sample

Ambient Noise

Location Details At the Periphery of Site

Date of Sampling 09/10/2024 Period of Sampling : | Spot

Start & End Time of 10:20Hr - 10:50 hr. | Start & End Time of : | 22:00 -22:30 hr.

Sampling (Davtime) Sampling (Nighttime)

Monitored By AESPL Consultancy | Transported By AESPL Consultancy
Division Division

Date of Data Receipt 11/10/2024 Sample Identification N-24/10/45

Environmental Condition

Climate: Rainy ‘ Ambient Temp 290C

Transportation Condition

Noise Data sheet is kept in folder and safely transported to laboratory
along with Noise meter.

Sampling Equipment

Noise meter - Centre C-390 SL-I-10

Calibration Status

Calibrated on 11/03/2024; calibration due on 10/03/2025

Project/ Job Number

4800166753 dtd 15Mar2023

Reference of Sampling

AESPL/LAB/QR/7.3.3/R-02

Method of Sampling IS 9989 RA:2023
Sr. No. Locatlon Noise Day Time Noise Nighttime
dB(A) dB(A)
1. Near Gate no.1 62.2 51.3
2. Near Gate no.2 61.5 52.6
3. Near Gate no.3 62.7 51.8
4. Near CC Lobe 60.2 52.6
5. Near retail area 60.7 51.7
6. Near ORB Mall 63.8 52.5
7. Near time office 62.3 51.3
Limit as per EP Act for commercial area 65 55

Conformity Statement: Noise Levels at all the locations are found to be below the stipulated limits.

Note:

1. The test report shall not be reproduced except in full, without written approval of laboratory.

2. Results relate only to the items tested.
3. Any query related to this report will be entertained within 15 days of the report issue date
only and the sample will also be retained for the same period.

Reshma S. Patil.

(Authorized Signatory)

Himani P. Joshi.
(Report Reviewed By)
-End of Test Report-

We Are Listening & Want to Improve - Complaint Register is Available with us Page 1 of 1

Reg. Office: 110, Hiren Light Industrial Estate, Mogul Lane, Mahim, Mumbai - 400016Tel: 022 42127500 E-mail: contact@aespl.co.in
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mailto:contact@aespl.co.in

ADITYA ENVIRONM

ENTAL SERVICES PVT. LTD.

Testing Laboratory is certified by ISO 9001:2015&IS0 45001:2018

Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2025
Laboratory: P-1, MIDC Mohopada, Rasayani, Dist. Raigad, 410222, E-mail: pglab@aespl.co.in
Tel: 9112844844, CIN: U74999MH2001PTC132091 UDYAM-MH-19-0029787

TC-7085

Ref. No.: AESPL/LAB/C/W- 24/10/81

Test Report
(Water)

Issue Date: 16/10/2024

Name of Customer

M/s Chalet Hotel Ltd., Raheja Tower, Plot No C-30, G Block,
Opposite SIDBI Near Bank of Baroda, BKC, 400051.

Name of Site

CHLM - Hotel Bldg, Sahar Plot, Marol Andheri

Nature of Sample Drinking water | Location of Sample Cafae area UB1

Date of Sample Drawn 09/10/2024 Time of Sample Drawn 10.00 am

Sample Drawn By AESPL Transported By AESPL
Consultancy Consultancy
Division Division

Date of Sample Receipt 11/10/2024 Sample Identification W-24/10/81

Sample Quantity & Container F-1 lit; Plastic can.

Date of Sample Analysis 11/10/2024 to 14/10/2024

Environmental Conditions at snte : | Water Temperature: 21°C, Air Temperature: 30°C,

Water Cooler and surrounding was clean.

Transportation Condition Water Temperature: < 6°C, Cold storage.

Project/ Job number 4800166753 dtd 15Mar2023

Reference of Sampling AESPL/LAB/QR/7.3.3/R-02

Method of Sampling & Preservation AESPL/LAB/SOP/7.3.1/W-01

Environmental Condition while Testing | : | Ambient Temperature: 29.8°C and Humidity: 80%

Sr. Parameter Result Limits (IS 10500:RA2018) Method of Analysis

No. Acceptable Permissible

1. Colour, Hazen <5.0 5 Max 15 Max IS-3025(P- 4) 2021

2. Turbidity, NTU <2.0 1 Max 5 Max IS-3025(P-10) 2023

3. pH@25°C 7.70 6.5-8.5 No relaxation | IS-3025(P-11) 2022

4. | Residual Chlorine, mg/1 <0.56 0.2 Min 1.0 Min IS-3025(P-26)2021

5. | Hardness as CaCOs, mg/1 58 200 Max 600 Max IS-3025(P-21) RA 2023

6. Iron as Fe, mg/1 0.032 1.0 Max No relaxation | IS-3025(P-53) 2024

7. Chloride as Cl-, mg/1 12 250 Max 1000 Max IS-3025(P-32) RA2019

8. Fluoride as F-, mg/I 0.32 1.0 Max 1.5 Max IS-3025(P-60) 2023

9. | Odour Agreeable | Agreeable Agreeable | IS-3025(P-5) RA2022

Conformity Statement: Water sample is pass as per IS 10500:RA2018 w.r.t. above mentioned
tests.
Note:

1. The test report shall not be reproduced except in full, without written approval of laboratory.

2. Results relate only to the items tested.

3. Any query related to this report will be entertained within 15 days of the report issue

date only and the sample will also be retained for the same period.
4. The results apply to the sample as received.

Reshma S. Patil.
(Authorized Signatory)

Himani P. Joshi.
(Report Reviewed By)
-End of Test Report-

We Are Listening & Want to Improve - Complaint Register is Available with us Page 1 of 2
Reg. Office: 110, Hiren Light Industrial Estate, Mogul Lane, Mahim, Mumbai - 400016Tel: 022 42127500 E-mail: contact@aespl.co.in
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ADITYA ENVIRONMENTAL SERVICES PVT. LTD.

Testing Laboratory is certified by ISO 9001:2015&IS0 45001:2018

Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2025
Laboratory: P-1, MIDC Mohopada, Rasayani, Dist. Raigad, 410222, E-mail: pglab@aespl.co.in
Tel: 9112844844, CIN: U74999MH2001PTC132091 UDYAM-MH-19-0029787

Test Report

(Water)
Ref. No.: AESPL/LAB/C/W- 24/10/81 Issue Date: 16/10/2024

Name of Customer M/s Chalet Hotel Ltd., Raheja Tower, Plot No C-30, G Block,
Opposite SIDBI Near Bank of Baroda, BKC, 400051.

Name of Site : | CHLM - Hotel Bldg, Sahar Plot, Marol Andheri

Nature of Sample : | Drinking water | Location of Sample : | Cafae area UB1

Date of Sample Drawn :1109/10/2024 Time of Sample Drawn | : | 10.00 am

Sample Drawn By : | AESPL Transported By : | AESPL
Consultancy Consultancy
Division Division

Date of Sample Receipt 1| 11/10/2024 Sample Identification : | W-24/10/81

Sample Quantity & Container | : | F-1 lit; Plastic can.

Date of Sample Analysis 11 11/10/2024 t0 14/10/2024

Environmental Conditions at site : | Water Temperature: 21°C, Air Temperature: 30°C,

Water Cooler and surrounding was clean.

Transportation Condition : | Water Temperature: < 6°C, Cold storage.

Project/ Job number : | 4800166753 dtd 15Mar2023

Reference of Sampling : | AESPL/LAB/QR/7.3.3/R-02

Method of Sampling & Preservation : | AESPL/LAB/SOP/7.3.1/W-01

Environmental Condition while Testing | : | Ambient Temperature: 29.8°C and Humidity: 80%

Sr. Parameter Result Limits (IS 10500:RA2018) Method of Analysis

No. Acceptable Permissible

10. Taste Agreeable | Agreeable Agreeable I1S-3025(P- 8) 2023

Conformity Statement: Water sample is pass as per IS 10500:RA2018 w.r.t. above mentioned
tests.
Note:

1. The test report shall not be reproduced except in full, without written approval of laboratory.

2. Results relate only to the items tested.

3. Any query related to this report will be entertained within 15 days of the report issue
date only and the sample will also be retained for the same period.

4. The results apply to the sample as received.

Reshma S. Patil. Himani P. Joshi.
(Authorized Signatory) (Report Reviewed By)
-End of Test Report-
We Are Listening & Want to Improve - Complaint Register is Available with us Page 2 of 2

Reg. Office: 110, Hiren Light Industrial Estate, Mogul Lane, Mahim, Mumbai - 400016Tel: 022 42127500 E-mail: contact@aespl.co.in
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ADITYA ENVIRONMENTAL SERVICES PVT. LTD.
Testing Laboratory is certified by ISO 9001:2015 & ISO 45001:2018
Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2025

Laboratory: P-1, MIDC Mohopada, Rasayani, Dist. Raigad, 410222, E-mail: pglab@aespl.co.in

Tel: 9112844844, CIN: U74999MH2001PTC132091, UDYAM-MH-19-00-29787

TC-7085
Test Report
(Microbiology - Water)
Ref. No.: AESPL/LAB/B/Mw-24/10/103 Issue Date: 16/10/2024
Name of Customer : M/S Chalet Hotel Ltd.
Name of Site CHLM - Hotel Bldg, Sahar Plot, Marol Andheri
Nature of Sample Drinking water Location of Sample : | Cafae area UB1,
Cooler water
Date of Sample Drawn 09/10/2024 Time of Sample Drawn | : | 10:00 am
Sample Drawn By AESPL Transported By : | AESPL
Consultancy Consultancy
Division Division
Date of Sample Receipt 11/10/2024 Sample Identification : | Mw-24/10/103
Sample Quantity & Container : | 250 ml; Glass bottle.
Date of Sample Analysis 11/10/2024 to 14/10/2024
Environmental Conditions at site : | Surrounding area is clean.
Transportation Condition Water Temperature: < 6°C, Cold storage.
Project/ Job number 4800166753 dtd 15Mar2023
Reference of Sampling AESPL/LAB/QR/7.3.3/R-02
Method of Sampling & Preservation : | AESPL/LAB/SOP/7.3.1/M-01
Environmental Condition while Testing | : | Ambient Temperature: 23.3°C and Humidity: 52 %
Sr.No. | Parameter, Unit Result Limits as per: Method of Analysis
IS 10500 RA 2018
1. Coliform/100ml Absent /100ml Absent /100ml [S:15185 RA 2021
2. E-coli/100ml Absent /100ml Absent/100ml [S:15185 RA 2021

Conformity Statement: Water sample is pass as per IS 10500: RA2018 w. r. t. above mentioned tests.

Note:

1. The test report shall not be reproduced except in full, without written approval of laboratory.

2. Results relate only to the items tested.

3. The results apply to the sample as received.

Pranali N. Patil
(Authorized Signatory)

Himani P. Joshi
(Report Reviewed By)
-End of Test Report-

We Are Listening & Want to Improve - Complaint Register is Available with us Page 1 of 1

Reg. Office: 110, Hiren Light Industrial Estate, Mogul Lane, Mahim, Mumbai - 400016 Tel: 022 42127500 E-mail: contact@aespl.co.in
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ADITYA ENVIRONMENTAL SERVICES PVT. LTD.
Testing Laboratory is certified by ISO 9001:2015&IS0 45001:2018
Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2025

Laboratory: P-1, MIDC Mohopada, Rasayani, Dist. Raigad, 410222, E-mail: pglab@aespl.co.in

Tel: 9112844844, CIN: U74999MH2001PTC132091 UDYAM-MH-19-0029787

TC-7085

Ref. No.: AESPL/LAB/C/S- 24/10/03

Test Report
(Soil)

Issue Date: 22/10/2024

Name of Customer

M/s Chalet Hotel Ltd., Raheja Tower, Plot No C-30, G Block,
Opposite SIDBI Near Bank of Baroda, BKC, 400051.

Name of Site

CHLM - Hotel Bldg, Sahar Plot, Marol Andheri

Nature of Sample Soil Location of Sample Garden Area
Date of Sample Drawn 09/10/2024 Time of Sample Drawn 02:00 pm
Sample Drawn By AESPL Transported By AESPL
Consultancy Consultancy
Division Division
Date of Sample Receipt 11/10/2024 Sample Identification S-24/10/03
Sample Quantity & Container 1kg; PG bag

Date of Sample Analysis

Environmental Conditions at 51te

11/10/2024 t0 21/10/2024

Area: Clean, Colour: Brown

Transportation Condition

Kept soil in polythene bag in a dry place

Project/ Job number

4800166753 dtd 15Mar2023

Reference of Sampling

AESPL/LAB/QR/7.3.3/R-02

Method of Sampling & Preservation

AESPL/LAB/SOP/7.3.1/5-01

Environmental Condition while Testing

Ambient Temperature: 28.1 °C and Humidity: 52%

Result

Sr. Parameter Method of analysis
1.| pH @25°C 7.10 IS 2720 (part 26); RA2021
2. | Conductivity @25°C, uS/cm 421.5 [S-14767; RA 2021
3. | Water content, % 8.4 IS 2720 (part 2); RA2020
4. | Organic Carbon, % 0.28 IS 2720 (part 22); RA2020
5. | Available Nitrogen, % 0.0108 AESPL/LAB/SOP/7.2.1.2/S-05; 01.07.22
6. | Potassium, kg/ha 50 AESPL/LAB/SOP/7.2.1.2/S-06; 01.07.22
7. | Available Sulphur, mg/kg 34 AESPL/LAB/SOP/7.2.1.2/S-10; 01.07.22
8. | Available Phosphorus Kg/ha 50 AESPL/LAB/SOP/7.2.1.2/S-07; 01.07.22
9. | Calcium: Ca, meq/lit 58 AESPL/LAB/SOP/7.2.1.2/S-11, 01.07.22
10. | Magnesium: Mg, meq/lit 26 AESPL/LAB/SOP/7.2.1.2/S-12; 01.07.22
11. | Sodium; Na, kg/kg 70 IS 9497:1980: 2015
Clay 70
12. | Texture, % Silt 14 AESPL/LAB/SOP/7.2.1.2/S-17; 01.07.22
Fine sand 16

Note:

1. The testreport shall not be reproduced except in full, without written approval of laboratory.
2. Results relate only to the items tested.

3. Any query related to this report will
only and the sample will also be reta

be entertained within 15 days of the report issue date
ined for the same period.

4. The results apply to the sample as received.

Reshma S. Patil.
(Authorized Signatory)

Himani P. Joshi.
(Report Reviewed By)

-End of Test Report-

We Are Listening & Want to Improve - Complaint Register is Available with us

Page 1 of 2

Reg. Office: 110, Hiren Light Industrial Estate, Mogul Lane, Mahim, Mumbai - 400016Tel: 022 42127500 E-mail: contact@aespl.co.in
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ADITYA ENVIRONMENTAL SERVICES PVT. LTD.
Testing Laboratory is certified by ISO 9001:2015&IS0 45001:2018
Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2025

Laboratory: P-1, MIDC Mohopada, Rasayani, Dist. Raigad, 410222, E-mail: pglab@aespl.co.in

Tel: 9112844844, CIN: U74999MH2001PTC132091 UDYAM-MH-19-0029787

Test Report
(Soil)

Issue Date: 22/10/2024

Ref. No.: AESPL/LAB/C/S- 24/10/03

Name of Customer

M/s Chalet Hotel Ltd., Raheja Tower, Plot No C-30, G Block,
Opposite SIDBI Near Bank of Baroda, BKC, 400051.

Name of Site

CHLM - Hotel Bldg, Sahar Plot, Marol Andheri

Nature of Sample Soil Location of Sample Garden Area
Date of Sample Drawn 09/10/2024 Time of Sample Drawn 02:00 pm
Sample Drawn By AESPL Transported By AESPL
Consultancy Consultancy
Division Division
Date of Sample Receipt 11/10/2024 Sample Identification S-24/10/03
Sample Quantity & Container 1kg; PG bag

Date of Sample Analysis

11/10/2024 t0 21/10/2024

Environmental Conditions at 51te

Area: Clean, Colour: Brown

Transportation Condition

Kept soil in polythene bag in a dry place

Project/ Job number

4800166753 dtd 15Mar2023

Reference of Sampling

AESPL/LAB/QR/7.3.3/R-02

Method of Sampling & Preservation

AESPL/LAB/SOP/7.3.1/5-01

Environmental Condition while Testing

Ambient Temperature: 28.1 °C and Humidity: 52%

Sr. Parameter Result Method of analysis

13.| Zinc as Zn, mg/kg <0.02 EPA Method 3050 B. 2:1996

14. | Nickel as Ni, mg/kg <0.02 EPA Method 3050 B. 2:1996

15. | Chromium; Cr, mg/kg <0.02 EPA Method 3050 B. 2:1996

16. | Iron as Fe, mg/kg 0.24 EPA Method 3050 B. 2:1996
Clay 72

17. | Texture, % Silt 16 AESPL/LAB/SOP/7.2.1.2/S-17; 01.07.22
Fine sand 12

Note:

1. The test report shall not be reproduced except in full, without written approval of laboratory.
2. Results relate only to the items tested.

3. Any query related to this report will

be entertained within 15 days of the report issue date

only and the sample will also be retained for the same period.
4. The results apply to the sample as received.

Reshma S. Patil.
(Authorized Signatory)

-E

Himani P. Joshi.
(Report Reviewed By)
nd of Test Report
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ADITYA ENVIRONMENTAL SERVICES PVT. LTD.
Testing Laboratory is certified by 1ISO 9001:2015&IS0 45001:2018
Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2025

Tel:9112844844, CIN: U74999MH2001PTC132091 UDYAM-MH-19-0029787

Laboratory: P-1, MIDC Mohopada, Rasayani, Dist. Raigad, 410222, E-mail: pglab@aespl.co.in

TC-7085

Test Report
(Ambient Air)

Issue Date: 22/01/2025

Ref. No.: AESPL/LAB/C/ ACD.A-25/01/20
: | Chalet Hotels Limited

Name of Customer

Name of Site

CHLM - Hotel Bldg, Sahar Plot, Marol

Discipline & Group

Chemical: Atmospheric Pollution

Description of Sample Ambient Air

Location of Sampling Near Entry Gate

Date of Sampling 13/01/25

Sampling Time 09:00 to 17:00 hr. Duration 08 hr.

Sample Drawn By AESPL Consultancy | Transported By AESPL Consultancy
Division Division

Date of Sample Receipt 15/01/2025 Sample Identification ACD.A-25/01/20

Sample Quantity & Container

S0;:1 Bottle; NO;:1 Bottle; PM1o-1; PM25-1, Bladder 01.

Date of Sample Analysis

15/01/2025 to 21/01/2025

Sampling Environmental Condltlons

Temperature:29-35°C; Rain fall: No; Ppar: 756 mmHg.

Transportation Condition

Bottles < Filter papers in
5°C plastic container

Bladders, charcoal
tubes at ambient temp.

Sampling Equipment

RDS-I-13 & FDS-1-13

Calibration Status

Calibration on 25/05/2024 due on 25/05/2025

Project/ Job number

4800166753 dtd 15Mar2023

Reference of Sampling

AESPL/LAB/QR/7.3.3/R-02

Method of Sampling & Preservation

AESPL/LAB/SOP/7.3.1/A-01

Environmental Condition while Testing

Ambient Temperature: 29°C and Humidity: 49%

Sr. No. | Parameter Result Limits # Unit Method of Analysis
1. Sulphur dioxide as SO; 22.6 80 * pg/m3 | IS5182 (Part 2/Sec 1) 2023
2. Nitrogen dioxide as NO; 31.7 80 * pg/m3 | IS 5182 (Part 6) RA2022
3. PM1o 87.5 100 * pg/m3 | IS 5182 (Part 23) RA2022
4. PM2s 30.0 60 * pug/m3 | IS 5182 (Part 24) RA2024
5. Carbon monoxide as CO 0.52 04 ** mg/m3 | IS5182 (part 10) RA2019
[

#] Specified under National Ambient Air Quality Standards by CPCB:
[ *] 24 hourly monitoring values.

Conformity Statement: The monitoring undertaken indicates that Ambient Air Quality Values for
monitored parameters are within the levels stipulated under National Ambient Air Quality Standards

20009.
Note:

1. The test report shall not be reproduced except in full, without written approval of laboratory.
Results relate only to the items tested.
3. Any query related to this report will be entertained within 15 days of the report issue date

only.

4. The result applied to the sample as received.

Reshma S. Patil
(Authorized Signatory)

-End of Test Report-

Himani P. Joshi
(Report Reviewed By)

We Are Listening & Want to Improve - Complaint Register is Available with us
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ADITYA ENVIRONMENTAL SERVICES PVT. LTD.

Testing Laboratory is certified by 1ISO 9001:2015&IS0 45001:2018
Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2025

Tel:9112844844, CIN: U74999MH2001PTC132091 UDYAM-MH-19-0029787

Laboratory: P-1, MIDC Mohopada, Rasayani, Dist. Raigad, 410222, E-mail: pglab@aespl.co.in

TC-7085

Test Report
(Ambient Air)

Issue Date: 22/01/2025

Ref. No.: AESPL/LAB/C/ ACD.A-25/01/21
: | Chalet Hotels Limited

Name of Customer

Name of Site

CHLM - Hotel Bldg, Sahar Plot, Marol

Discipline & Group

Chemical: Atmospheric Pollution

Description of Sample

Ambient Air

Location of Sampling

Near Ramp Area

Date of Sampling 13/01/25

Sampling Time 09:30to 17:30 hr. Duration 08 hr.

Sample Drawn By AESPL Consultancy | Transported By AESPL Consultancy
Division Division

Date of Sample Receipt 15/01/2025 Sample Identification ACD.A-25/01/21

Sample Quantity & Container

S0;:1 Bottle; NO;:1 Bottle; PM1o-1; PM25-1, Bladder 01.

Date of Sample Analysis

15/01/2025 to 21/01/2025

Sampling Environmental Condltlons

Temperature:29-35°C; Rain fall: No; Ppar: 756 mmHg.

Transportation Condition

Bottles < Filter papers in
5°C plastic container

Bladders, charcoal
tubes at ambient temp.

Sampling Equipment

RDS-1-19 & FDS-I-11

Calibration Status

Calibration on 23/11/2024 due on 23/11/2025
Calibration on 25/05/2024 due on 25/05/2025

Project/ Job number

4800166753 dtd 15Mar2023

Reference of Sampling

AESPL/LAB/QR/7.3.3/R-02

Method of Sampling & Preservation

AESPL/LAB/SOP/7.3.1/A-01

Environmental Condition while Testing

Ambient Temperature: 29°C and Humidity: 49%

Sr. No. | Parameter Result Limits # Unit Method of Analysis
1. Sulphur dioxide as SO; 18.3 80 * pg/ms3 IS 5182 (Part 2/Sec 1) 2023
2. Nitrogen dioxide as NO- 29.4 80 * pg/ms3 IS 5182 (Part 6) RA2022
3. PMi, 81.7 100 * pug/m3 | IS 5182 (Part 23) RA2022
4. PM;s 26.2 60 * pug/m3 | IS 5182 (Part 24) RA2024
5. Carbon monoxide as CO 0.54 04 ** mg/m3 | IS5182 (part 10) RA2019
[

#] Specified under National Ambient Air Quality Standards by CPCB:
[ *] 24 hourly monitoring values.

Conformity Statement: The monitoring undertaken indicates that Ambient Air Quality Values for
monitored parameters are within the levels stipulated under National Ambient Air Quality Standards

2009.
Note:

1. The test report shall not be reproduced except in full, without written approval of laboratory.
Results relate only to the items tested.
3. Any query related to this report will be entertained within 15 days of the report issue date

only.

4. The result applied to the sample as received.

Reshma S. Patil
(Authorized Signatory)

-End of Test Report-

Himani P. Joshi
(Report Reviewed By)

We Are Listening & Want to Improve - Complaint Register is Available with us
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ADITYA ENVIRONMENTAL SERVICES PVT. LTD.

Testing Laboratory is certified by ISO 9001:2015& IS0 45001:2018

Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2025

Laboratory: P-1, MIDC Mohopada, Rasayani, Dist. Raigad, 410222, E-mail: pglab@aespl.co.in

Tel: 9112844844, CIN: U74999MH2001PTC132091 UDYAM-MH-19-00-29787

TC-7085

Test Report

(Stack Emission)

Issue Date: 22/01/2025

Ref. No.: AESPL/LAB/C/ ACD.ST- 25/01/07

Name of Customer

Chalet Hotel Ltd- JWM

Name of Site

CHLM - Hotel Bldg, Sahar Plot, Marol Andheri

Discipline & Group

Chemical: Atmospheric Pollution

Description of sample

Stack Emission

Name of Stack

DG-01, 1500 KVA

Sample Identification number

ACD.ST-25/01/07

Sample Quantity

S0;:1Bottle; Thimblel.

Date & Time of sampling

13/01/2025 at 01:00 to 01:42 hr.

Sampling Environmental Conditions

Temp.:30°C; Rain fall: No; Ppar: 754 mmHg.

Transportation Condition

Bottles < 5°C | Thimbles in plastic container

Sample Monitored & Transported by

AESPL

Date of sample receipt

15/01/2025

Date of sample analysis

15/01/2025t021/01/2025

Sampling equipment & C

alibration

ST-1-02 - Calibrated on 25/05/2024 Due on 25/05/2025

Project/ Job number

4800166753 dtd 15Mar2023

Reference of sampling

AESPL/LAB/QR/7.3.3/R-02

Method of sampling & preservation

AESPL/LAB/SOP/7.3.1/ST-01

A. GENERAL INFORMATI

ON ABOUT STACK.

Stack Connected to DG-01, 1500 Emission due to Combustion of HSD
Shape of stack : | Circular stack with permanent : | Yes

B. Physical Characterlstlcs of Stack:

Height of stack (m) 34 Height of sampling point (m) --

Diameter of :10.35 Area of stack (m?) 0.096

C. Analysis/ Characterlstlc of Stack:

Fuel used | : | HSD | Fuel consumption (liter/hr.) | : | 60

Details of pollution control devices attached with the stack: i -

D. Result of Sampling & Analysis of Gaseous Emission:

Sr. NO. | Parameter Result MPCB. Unit Method of analysis
1. Gas Temperature 129 -- °C [S-11255, (Part-3) RA 2023
2. Gas velocity 7.3 -- m/s IS-11255, (Part-3) RA 2023
3. Gas flow rate 1918 -- Nm3/hr. | IS-11255, (Part-3) RA 2023
4. Particulate Matter 49.8 -- mg/Nm3 | IS-11255, (Part- 1) RA 2019
5. Sulphur Dioxide as SO, 36.5 -- mg/Nm3 | IS-11255, (Part-2) RA 2019
6. Sulphur Dioxide as SO, 1.68 -- Kg/day IS-11255, (Part-2) RA 2019

Note:

1. The test report shall not be reproduced except in full, without written approval of laboratory.
2. Results relate only to the items tested.
3. Any query related to this report will be entertained within 15 days of the report issue date only

and the sample will

Reshma S. Patil
(Authorized Signatory)

also be retained for the same period.

Himani P. Joshi
(Report Reviewed By)

-End of Test Report-

We Are Listening & Want to Improve - Complaint Register is Available with us
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ADITYA ENVIRONMENTAL SERVICES PVT. LTD.
Testing Laboratory is certified by ISO 9001:2015& IS0 45001:2018
Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2025
Laboratory: P-1, MIDC Mohopada, Rasayani, Dist. Raigad, 410222, E-mail: pglab@aespl.co.in
Tel: 9112844844, CIN: U74999MH2001PTC132091 UDYAM-MH-19-00-29787
TC-7085

Test Report
(Stack Emission)

Issue Date: 22/01/2025

Ref. No.: AESPL/LAB/C/ ACD.ST- 25/01/08

Name of Customer Chalet Hotel Ltd- JWM

Name of Site CHLM - Hotel Bldg, Sahar Plot, Marol Andheri

Discipline & Group Chemical: Atmospheric Pollution

Description of sample Stack Emission

Name of Stack DG-02, 1500 KVA

Sample Identification number ACD.ST- 25/01/08

Sample Quantity S0,:1Bottle; Thimblel.

Date & Time of sampling

13/01/2025 at 02:15 to 02:57 hr.

Sampling Environmental Conditions

Temp.:30°C; Rain fall: No; Ppar: 754 mmHg.

Transportation Condition

Bottles < 5°C | Thimbles in plastic container

Sample Monitored & Transported by

AESPL

Date of sample receipt 15/01/2025

Date of sample analysis 15/01/2025to 21/01/2025

Sampling equipment & Calibration status ST-1-02 - Calibrated on 25/05/2024 Due on 25/05/2025

Project/ Job number 4800166753 dtd 15Mar2023

Reference of sampling AESPL/LAB/QR/7.3.3/R-02

Method of sampling & preservation AESPL/LAB/SOP/7.3.1/ST-01

A. GENERAL INFORMATION ABOUT STACK:

Stack Connected to DG-02, 1500 KVA | Emission due to Combustion of HSD
Shape of stack : | Circular stack with permanent platform Yes

B. Physical Characteristics of Stack:

Height of stack (m) 11 34 Height of sampling point (m) --

Diameter of Stack(m) :10.35 Area of stack (m?) 0.096

C. Analysis/ Characterlstlc of Stack:

Fuel used | HSD | Fuel consumption (liter/hr.) : 1 60

Details of pollution control devices attached with the stack: i -

D. Result of Sampling & Analysis of Gaseous Emission:

SL. NO. Parameter Result MPCB. Limits Unit Method of analysis
1. Gas Temperature 121 -- °C IS-11255, (Part-3) RA 2023
2. Gas velocity 7.2 -- m/s 1S-11255, (Part-3) RA 2023
3. Gas flow rate 1907 -- Nms3/hr. | IS-11255, (Part-3) RA 2023
4, Particulate Matter 41.0 -- mg/Nm3 | IS-11255, (Part- 1) RA 2019
5. Sulphur Dioxide as SO; 30.3 -- mg/Nm3 | [S-11255, (Part-2) RA 2019
6. Sulphur Dioxide as SO; 1.3 -- Kg/day | IS-11255, (Part-2) RA 2019
Note:

1. The test report shall not be reproduced except in full, without written approval of laboratory.

2. Results relate only to the items tested.

3. Any query related to this report will be entertained within 15 days of the report issue date only
and the sample will also be retained for the same period.

Reshma S. Patil
(Authorized Signatory)

Himani P. Joshi

(Report Reviewed By)
-End of Test Report-

We Are Listening & Want to Improve - Complaint Register is Available with us Page 1 of 1
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ADITYA ENVIRONMENTAL SERVICES PVT. LTD.

Testing Laboratory is certified by ISO 9001:2015 & I1SO 45001:2018

Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2025
__Laboratory: P-1, MIDC Mohopada, Rasayani, Dist. Raigad, 410222, E-mail: pglab@aespl.co.in

Tel: 9112844844, CIN: U74999MH2001PTC132091 UDYAM-MH-19-00-29787

TC-7085

Test Report
(Noise)
Issue Date: 18/01/2025

Ref. No.: AESPL/LAB/C/ACD N-25/01/25,26

Name of Customer

Chalet Hotel Ltd- JWM

Name of Site

CHLM - Hotel Bldg, Sahar Plot, Marol

Discipline & Group

Chemical: Atmospheric Pollution

Description of Sample DG Noise

Location Details DG 1500KVA, DG 500KVA

Date of Sampling 13/01/2025 Period of Sampling DG Spot

Start Time of Sampling 11:35Hr. End Time of Sampling | : | 11.50Hr

Monitored By ACD Transported By : | ACD

Date of Data Receipt 15/01/2025 Sample Identification ACD.N-25/01/25,26

Environmental Condition

Climate: Clear | Ambient Temp 300C

Transportation Condition

Noise Data sheet is kept in folder and safely transported to laboratory
along with Noise meter.

Sampling Equipment Noise meter - Centre C-390 SL-1-01
Calibration Status Calibrated on 16/11/2024; calibration due on 15/11/2025
Project/ Job Number 4800166753 dtd 15Mar2023
Reference of Sampling AESPL/LAB/QR/7.3.3/R-02
Method of Sampling IS 4758 RA:2017
Sr Sound Pressure Level dB(A)
No. Location Readings from 0.5 m away from DG .
DG 1500 KVA East West Sou:,h North Ave. Difference
1. Outside DG 73.1 - - - 73.1 257
Door opened 98.8 99.1 98.9 98.5 98.8 )
DG 1500 KVA East West South North Avg. Difference
2. Door closed 724 72.4 72.6 72.3 724 26.0
Door opened 99 98.3 98.5 98.2 98.5 )

Limits:

= Insertion loss of 25dBA as per consent
Conformity Statement: The monitoring undertaken indicates that DG Noise Quality value for
insertion loss is within consent limit.

Note:

1. The test report shall not be reproduced except in full, without written approval of laboratory.
2. Results relate only to the items tested.

3. DG set Sound Pressure Level measured at 0.5m from the enclosure.

4. Any query related to this report will be entertained within 15 days of the report issue date

only.

5. Results Apply as data received.

Reshma S. Patil
(Authorized Signatory)

Himani P. Joshi
(Report Reviewed By)
-End of Test Report-

We Are Listening & Want to Improve - Complaint Register is Available with us
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ADITYA ENVIRONMENTAL SERVICES PVT. LTD.

Testing Laboratory is certified by ISO 9001:2015 & ISO 45001:2018
Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2025

Laboratory: P-1, MIDC Mohopada, Rasayani, Dist. Raigad, 410222, E-mail: pglab@aespl.co.in

Tel: 9112844844, CIN: U74999MH2001PTC132091 UDYAM-MH-19-00-29787

TC-7085

Test Report
(Noise)
Issue Date:18/01/2025

Ref. No.: AESPL/LAB/C/ACD.N-25/01/27

Name of Customer

Chalet Hotel Ltd- JWM

Name of Site

CHLM - Hotel Bldg, Sahar Plot, Marol

Discipline & Group

Chemical: Atmospheric Pollution

Description of Sample

Ambient Noise

Location Details At the Periphery of Site

Date of Sampling 13/01/2025 Period of Sampling : | Spot

Start & End Time of 11.00Hr - 11.30Hr Start & End Time of : | 21.00Hr-21.30Hr
Monitored By AESPL Consultancy | Transported By AESPL Consultancy

Division Division

Date of Data Receipt

15/01/2025 Sample Identification | : | ACD.N-25/01/27

Environmental Condition

Climate: Clear ‘ Ambient Temp: 28°C

Transportation Condition

Noise Data sheet is kept in folder and safely transported to laboratory

Sampling Equipment Noise meter - Centre C-390 SL-1-01

Calibration Status Calibrated on 16/11/2024; calibration due on 15/11/2025

Project/ Job Number 4800166753 dtd 15Mar2023

Reference of Sampling AESPL/LAB/QR/7.3.3/R-02

Method of Sampling : | IS9989 RA:2023

Sr. No. Location Noise Day Time Noise Nighttime

dB(A) dB(A)
1. Near Gate no.1 63.2 54.2
2. Near Gate no.2 64.1 54.9
3. Near Gate no.3 63.9 53.8
4. Near CC Lobe 61.2 52.5
5. Near retail area 61.5 52.8
6. Near ORB Mall 63.1 50.9
7. Near time office 60.3 49.8
Limit as per EP Act for commercial area 65 55

Conformity Statement: Noise Levels at all the locations are found to be below the stipulated limits.

Note:

1. The test report shall not be reproduced except in full, without written approval of laboratory.

2. Results relate only to the items tested.

3. Any query related to this report will be entertained within 15 days of the report issue date
only and the sample will also be retained for the same period.

4. Results apply as data received.

Reshma S. Patil
(Authorized Signatory)

Himani P. Joshi
(Report Reviewed By)

-End of Test Report-
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ADITYA ENVIRONMENTAL SERVICES PVT. LTD.
Testing Laboratory is certified by ISO 9001:2015&IS0 45001:2018
Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2025
Laboratory: P-1, MIDC Mohopada, Rasayani, Dist. Raigad, 410222, E-mail: pglab@aespl.co.in
Tel: 9112844844, CIN: U74999MH2001PTC132091 UDYAM-MH-19-0029787

TC-7085

Test Report
(Water)

Issue Date: 20/01/2025

Name of Customer

Ref. No.: AESPL/LAB/C/ACD.W-25/01/39
: | M/s Chalet Hotel Ltd., Raheja Tower, Plot No C-30, G Block,
Opposite SIDBI Near Bank of Baroda, BKC, 400051.

Name of Site

CHLM - Hotel Bldg, Sahar Plot, Marol Andheri

Nature of Sample Drinking water | Location of Sample Cafae area UB1

Date of Sample Drawn 13/01/2025 Time of Sample Drawn 10.30 am

Sample Drawn By AESPL Transported By AESPL
Consultancy Consultancy
Division Division

Date of Sample Receipt 15/01/2025 Sample Identification W-25/01/39

Sample Quantity & Container

F-1 lit; Plastic can.

Date of Sample Analysis

15/01/2025 to 17/01/2025

Environmental Conditions at snte Water Temperature: 25°C, Air Temperature: 29°C,
Water Cooler and surrounding was clean.

Transportation Condition Water Temperature: < 6°C, Cold storage.

Project/ Job number 4800166753 dtd 15Mar2023

Reference of Sampling AESPL/LAB/QR/7.3.3/R-02

Method of Sampling & Preservation AESPL/LAB/SOP/7.3.1/W-01

Environmental Condition while Testing Ambient Temperature: 29.5°C and Humidity: 48%

Sr. Parameter Result Limits (IS 10500:2012) Method of Analysis

No. Acceptable Permissible

1. | Colour, Hazen <5.0 5 Max 15 Max I1S-3025(P- 4) 2021

2. Turbidity, NTU <2.0 1 Max 5 Max 1S-3025(P-10) 2023

3. pH@25°C 7.4 6.5-8.5 No relaxation | IS-3025(P-11) 2022

4. | Residual Chlorine, mg/1 <0.56 0.2 Min 1.0 Min IS-3025(P-26)2021

5. | Hardness as CaCOs, mg/1 54 200 Max 600 Max I1S-3025(P-21) RA 2023

6. | Iron as Fe, mg/l 0.032 0.3 Max No relaxation | IS-3025(P-53) 2024

7. Chloride as Cl,, mg/1 10 250 Max 1000 Max [S-3025(P-32) RA2019

8. | Fluoride as F-, mg/1 0.32 1.0 Max 1.5 Max IS-3025(P-60) 2023

9. Odour Agreeable | Agreeable Agreeable [S-3025(P-5) RA2022

Conformity Statement: Water sample is pass as per IS 10500:2012 w.r.t. above mentioned tests.
Note:
1. The test report shall not be reproduced except in full, without written approval of laboratory.
2. Results relate only to the items tested.
3. Any query related to this report will be entertained within 15 days of the report issue
date only and the sample will also be retained for the same period.
4. The results apply to the sample as received.

Reshma S. Patil.
(Authorized Signatory)

Himani P. Joshi.
(Report Reviewed By)
-End of Test Report-
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ADITYA ENVIRONMENTAL SERVICES PVT. LTD.

Testing Laboratory is certified by ISO 9001:2015&IS0 45001:2018

Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2025
Laboratory: P-1, MIDC Mohopada, Rasayani, Dist. Raigad, 410222, E-mail: pglab@aespl.co.in
Tel: 9112844844, CIN: U74999MH2001PTC132091 UDYAM-MH-19-0029787

Test Report

(Water)
Ref. No.: AESPL/LAB/C/ACD.W-25/01/39 Issue Date: 20/01 /2025
Name of Customer : | M/s Chalet Hotel Ltd., Raheja Tower, Plot No C-30, G Block,
Opposite SIDBI Near Bank of Baroda, BKC, 400051.
Name of Site : | CHLM - Hotel Bldg, Sahar Plot, Marol Andheri
Nature of Sample : | Drinking water | Location of Sample : | Cafae area UB1
Date of Sample Drawn 1] 13/01/2025 Time of Sample Drawn | :| 10.30 am
Sample Drawn By : | AESPL Transported By : | AESPL
Consultancy Consultancy
Division Division
Date of Sample Receipt :| 15/01/2025 Sample Identification : | W-25/01/39
Sample Quantity & Container | : | F-1 lit; Plastic can.
Date of Sample Analysis :115/01/2025t017/01/2025
Environmental Conditions at s1te : | Water Temperature: 25°C, Air Temperature: 29°C,
Water Cooler and surrounding was clean.
Transportation Condition : | Water Temperature: < 6°C, Cold storage.
Project/ Job number : | 4800166753 dtd 15Mar2023
Reference of Sampling : | AESPL/LAB/QR/7.3.3/R-02
Method of Sampling & Preservation : | AESPL/LAB/SOP/7.3.1/W-01
Environmental Condition while Testing | : | Ambient Temperature: 29.5°C and Humidity: 48%
Sr. Parameter Result Limits (IS 10500:2012) Method of Analysis
No. Acceptable Permissible
10. Taste Agreeable | Agreeable Agreeable 1S-3025(P- 8) 2023
11. Turbidity, NTU <1.0 1 Max 5 Max [S-3025(P-10) 2023
12. Residual Chlorine, mg/1 <0.2 0.2 Min 1.0 Min [S-3025(P-26)2021

Conformity Statement: Water sample is pass as per IS 10500:2012 w.r.t. above mentioned tests.
Note:
1. The test report shall not be reproduced except in full, without written approval of laboratory.

2. Results relate only to the items tested.

3. Any query related to this report will be entertained within 15 days of the report issue
date only and the sample will also be retained for the same period.

4. The results apply to the sample as received.

Reshma S. Patil. Himani P. Joshi.
(Authorized Signatory) (Report Reviewed By)
-End of Test Report-
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ADITYA ENVIRONMENTAL SERVICES PVT. LTD.

Testing Laboratory is certified by ISO 9001:2015 & ISO 45001:2018

Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2025
Laboratory: P-1, MIDC Mohopada, Rasayani, Dist. Raigad, 410222, E-mail: pglab@aespl.co.in

Tel: 9112844844, CIN: U74999MH2001PTC132091, UDYAM-MH-19-00-29787

TC-7085

Test Report
(Microbiology - Water)

Ref. No.: AESPL/LAB/B/ACD.Mw- 25/01/48

Issue Date: 18/01/2025

Name of Customer

M/s Chalet Hotel Ltd., Raheja Tower, Plot No C-30, G Block,
Opposite SIDBI Near Bank of Baroda, BKC, 400051.

Name of Site

CHLM - Hotel Bldg, Sahar Plot, Marol Andheri

Nature of Sample Drinking water | Location of Sample Cafae area UB1
Date of Sample Drawn 13/01/2025 Time of Sample Drawn 10:30 am
Sample Drawn By AESPL Transported By AESPL
Consultancy Consultancy
Division Division
Date of Sample Receipt 15/01/2025 Sample Identification ACD.Mw-25/01/48

Sample Quantity & Container

250 ml; Glass bottle.

Date of Sample Analysis

15/01/2025to 16/01/2025

Environmental Conditions at site

Surrounding area is clean.

Transportation Condition

Water Temperature: < 6°C, Cold storage.

Project/ Job number

4800166753 dtd 15Mar2023

Reference of Sampling

AESPL/LAB/QR/7.3.3/R-02

Method of Sampling & Preservation

AESPL/LAB/SOP/7.3.1/M-01

Environmental Condition while Testing

Ambient Temperature: 22.8°C and Humidity: 53 %

Sr.No. | Parameter, Unit Result Limits as per: Method of Analysis
IS 10500 RA 2018

1. Coliform/100ml Absent /100ml Absent /100ml [S:15185 RA 2021

2. E-coli/100ml Absent /100ml Absent/100ml [S:15185 RA 2021

Conformity Statement: Water sample is pass as per IS 10500: RA2018 w. r. t. above mentioned tests.

Note:

1. The test report shall not be reproduced except in full, without written approval of laboratory.

2. Results relate only to the items tested.

3. The results apply to the sample as received.

Pranali N. Patil
(Authorized Signatory)

Himani P. Joshi
(Report Reviewed By)

-End of Test Report-

We Are Listening & Want to Improve - Complaint Register is Available with us
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ANNEXURE I (A)

By Speed Post
No. 21-281/2007-1A .1}
Govemment of India
Ministry of Environment and Forests
(1.A. Division)
Paryavaran Bhawan,

CGO Complex, Lodhi Road
New Delhi 110003

Dated: August 23, 2007

To
M/s. Chalet Hotels Ltd.
Construction House “A”
24th Road, Khar (W),
Mumbai-400052.

Subject: Environmental Clearance for construction of proposed star category hotel

project on land bearing CTS No. 1483, 1491, 1495, 1496/A, 1496/B, 1503/4
and 1500/D of Village Marol, Andhert (), Mumbai.

Sir,

I am directed to refer to your application seeking prior environmental
clearance for the above project under the EIA Notification 2006. The above proposal has
been appraised as per prescribed procedure on the basis of the mandatory documents
enclosed with the application viz. the Form 1, Form 1 A and conceptual plan and the
additional clarifications furnished in response to the observations of the Expert Appraisal

Committee (EAC) constituted by the competent authority in its 19" meeting held on July
29-30, 2007.

2. The project proponent is proposing for construction of proposed star category
hotel project on land bearing CTS No. 1483, 1491, 1495, 1496/A, 1496/B, 1503/4 and
1500/D of Village Marol, Andheri (E), Mumbat at a cost of Rs. 442.12 crore. The project
involves construction of 420 rooms star category hotel comprising of ground pius eight
floors and two basements. The hotel building from second floor to eight floor will have
two wings, one wing will have guest room and the other wing will have ancillary users
for the hotcl. Thae total plot area is 29047.25 sq. m. The total built up area as indicated is
63652.39 sq.m. Total water requirement will be 1265 cuum./day (including recycled
water) and total wastewater generation will be 663 cum./day. The wastewater generated
from the hotel complex will be treated in STP (capacity 700 cum.). The teated
wastewater will be used for gardening, flushing and air conditioning within the premises.
The solid waste generated from the complex will be 2780 kg/day. The solid waste will be
segregated into dry and wet garbage. The wet garbage will be composted while dry
garbage will be disposed off for recycling purpose. The parking space proposed for
parking of 1194 vehicles.
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3. The report submitted along with the application predicts that there will be minor
negative impact on armbient air quality during construction as well as operation phase.
There will be negative impact on ambient noise ievels during «mstraction as well as
operation phase. There will be positive impact on fand use pattern due fo landscaping and
greenbelt development. Plantation of trees and development of recreational area,
surrounding arca will have positive impact on overatl land use.

4. The EAC after due consideration of the relevant documents submitted by the
project proponent and additional clarifications furnished in response to its observations
-have awarded the “Platinum” grading and recommended the grant of environmental
clearance for the project mentioned above subject to compliance with the EMP and other
stipulated conditions. Accordingly, the Ministry hereby accords necessarv environmental

clearance for the project subject to the strict compliance with the specific and general
conditions menticned below:

PART A- SPECIFIC CONDITIONS

1, Construction Phase

1 Consent for establishment shall be obtained from the State Poliution Controi
Board/Pollution Control Coramittee under Air and Warer Act and a copy of the same
shali be submitted to the Ministry before start of any construction work at siie.

it For disinfection of waste water ultra violet radiation shall be used in place of*
chiorination.

i, Vebicles hired for construction activities should be operated cniy during non-peak

hours.

iv. All the top soil excavated during construction activifies shouid be siored for use in

norticulture/iandscape developments within the project site.

v, Keady mixed conerete shall be used in building construction.

1., Water demand during construction shall be reduced by use of pre mixed concrete,

curing agents and other best practices.

vii.  Permission to draw ground water shall be obtained from competent authority prior
to construction/operation of the project.

viili.  Separation of gray and black water should be done by the use of duel plumbing
line. Treatment of 100% gray water by decentralized treatment should be done.

ix. Fixtures for showers, toilet, flushing and drinking should be of fow flow either by
use of aerators or pressure reducing devices ot sensor based contrei.
X. Use of glass may be reduced upto 40% to reduce the electrictty consumption and

load on air conditioning. If necessary, use high quality double glass with speciat
reflective coating in windows.

Xi. Roof should meet the prescriptive requirement as per energy conservation
building code by using appropriate thenmal insulation material to fulfill requirement.
xil.  Opaque wall should meet prescriptive requirement as per energy conservation

buiiding code which is proposed to be mandatory for all air corditioned spaces while it 15
aspirational for non air conditioned spaces by use of appropriate thermal insulation to
fulfill requirement.



xiii.  Storm water control and its reuse should be as per Central Ground Water Board
and BIS standards for various applications.

iii. Necessary approval of competent authority of State Forest Department shall be
obtained before starfing construction.

xiv All required sanitary and hygienic measures should be in place before starting
construction activities and to-be maintained throughout the construction phase. '

XV. Soil and ground water samples will be tested to ascertain that there is no threat
to groundwater quality by leaching of heavy metals and other toxic contaminants.

xvi A First Aid Room will be provided at the project site both during construction
-and operation of the project. '

xvii Adequate drinking water and sanitary facilities should be provided for

construction workers at the site. The safe disposal of wastewater and solid wastes
generated during the construction phase should be ensured.

xviil Disposal of muck including excavated material during construction phase
should not create any adverse effects on the neighboring communities and be disposed
off taking the necessary precautions for general safety and health aspects of people.

XixX Diesel power generating sets used during construction phase should be of
“enclosed type” to prevent noise and should conform to rules made under Environment
(Protection) Act 1986, prescribed for air and noise emission standards.

xx  Ambient noise levels should conform to standards both during day and night when
measured at boundary wall of the premises. Incremental pollution loads on the ambient
air and noise quality should be closely sonitored during construction phase.

xxi. The construction agencies shall use flyash based material/ products as per ghe
provisions of fly ash notification of 14.9.1999 and as amended on 27.8.2003.

xxii  Vehicles hired for bringing construction material at site should be in good
condition and should have valid “pollution under check”(PUC) certificate and to conform
to applicable air and noise emission standards and should be operated only during non-
peaking hours.

Xxiii Construction spoils including bituminous material and other hazardous
materials must not be allowed to contaminate water Courses and the dump sites for such
material must be secured so that they should not leach into the ground water.

KXV Any hazardous waste generated during construction phase should be disposed
of as per applicable Rules & norms with necessary approvals of the Haryana Pollution
Control Board. ‘

xxv  Regular supervision of the above and other measures for monitoring should be in
place all through the construction phase so as to avoid disturbance to the surroundings.
xxvi Under the provisions of Environment (Protection) Act 1986, Jegal action shall be
initiated against the project proponent if it was found that construction of the project had
started without obtaining environmental clearance.

I1. Operation Phase

The environmental clearance recommended to the project is subject to the specific
conditions as follows:

1. Necessary permission of competent authority shall be taken to store diesel in the
premises for operation of DG set.
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. These stipulations would be enforced among others under the provisions of the
Water (Prevention and Control of Pollution) Act, 1974, the Air (Prevention and contro} of

Pollution) act 1981, the Environment (Protection) Act, 1986 and the Public Liability
(Insurance) Act, 1991,

12, The project authority shall enter in to MOU with all buyers of the property to
ensure operation and maintenance of the assets of the buildings.

S50 —

(K.C. RATHORE)
Additienal Director (1A)
rathore27@yahoo.com
Tele: 24360789

Copy to: -

[—y

The Secretary, Department of Environment, Government of Maharashtra, New
Administrative Building, 15™ Floor, Opp. Mantralaya, Mumbai.
The Member Secretary, Maharashtra State Pollution Control Board, Kalptary
Point, 3" Floor, Near Sion Circle Opp. Cine Planet Cinema, Sion(E), Mumbai,
\A?’K.,Ihc CCF, Regional Office, Ministry of Environment & Forests, Bhopal.
- LA - Division, MOEF, New Delhi - | 10001.
5. Guard file.

[

RN

(K. C. RATHORE)
Additional Director (1A)
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T,

Mg, Chaler Hotels Pyt Lid
Raheja Tower, Plot No C-30,

Block “G* Next to Bank of Bwroda,

Bandrs Kurls Complex,
Bandrz {E), Mumbai- 400 051

Sabject:-

Extension in validity of EC for
Marol at Andheri (E] 1 Mumbai by

Reference. Your fetter dated 17% May, 2013

Kir,

With reference 10 above mentioned letier
clearance for construction of Star Category Hotel of vill

ovonstruction of Star Cate
M/s. Chalet Hotefs Pyt 13d

nt of ft’i:;harashll-a

File 21-281/2007-1A.101
Emviconment deparisent,
Reom No. 217, 2 flagy,
Mantrakuye Aonexe,
Mumisi 400 032

Date: 26" Jung, 2013

gory Hatel of vimkgr

wegarding validity of envirommental
age Marol ai Andhen (E), Membai, ¥Ou

are hereby informed 1hat State Level Envitonmental Impact Assessment Authority in its 61%

meeting has decided to extend the validity of the Environmentad

clearance for & forther period of

5 years. The SEIAA also agreed for the fo!}owmg two chagges in the environmental clearance

letter —
3r. No. | Description MOEF approval in Aug | As per corrent plans
2067 seeking amended approv al
from MOEF

1 Plot Area 2504725 5. m 2904725 sq.m .,

2 F.8.1{25) 63652.3%3q. m 6352925 5. m

3 Construction Arca 1,23,920 sq.m 12249 sq m
(approximate)

-

e
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Yom

4 Number of floos 2 basements + grownd + § | 2 Basements + Gre= 4 upper
apper floors (Boik the {loors {For wing A}
wiagsh 2 Rasemenis + Gr 4 19
upyprer fioors (For wing By

5 Number of Car Parki rgg 1194 Cass 1612 Curs

4] Water requirement per day | 1263 Cum. 1345 Cum,

7 S.T.B, Capaeity 700 cumJday 906 cue Sday

4 | Solid Waste gencrated 2780 Kgs. 2823 Kos ,

9 Ne. of Guest Rooms £20 Room bays &40 Room bays (iaclusive
of Spa , Executive lounge
ey
602 Keys

The tenms and conditions stipulated in ever wumber eavironment clearance letter duted 234

Augest, 2007 remains the same.

{(Valsa Reblaie-SingttT™

Secretury, Ervironment
department &MS, SEIAA

Capy to:
f. Shii. PM.A Hakeom, IAS {Retd). Chabrman, SEIAA “Jugnu' Kottaram Road.
Calicat- 673 006 Kerla.
2. Regions Office, MPCB, Puge.



O

To,

Government of Maharashira

SEAC-2013/CR-73/TC-1
Environment department
Room No. 217, 2" floor,
Mantralaya Annexe,
Mumbai- 400 032,

Dated: 11" December, 2014

M/s Chalet Hotels Pvt Ltd
at village Marol, Mumbai.

Sl (B

ANNEXURE 1 (C)

Subject: Environment clearance for proposed ‘construction of Residential Star Category
Hotel Building and an Ancillary building on land bearing CTS No. 1483, 1491,
1495, 14964, 1496B, 1503/4 & 1500D (New CTS No. 1483/A (part), 1483/C &
1483/D) at village Marol, Mumbai by M/s Chalet Hotels Pvt Lid

Sir,

This has reference to your communication on the above mentioned subject. The proposal
was considered as per the EIA Notlﬁcatlon - 2006, by the State Level Expert Appraisal
Committee-il, Maharashtra in its 29" meeting and recommend the project for prior environmental
clearance to SEJAA. Information submitted by you has been considered by State Level
Environment Impact Assessment Authority in its 77" meeting.

2. It is noted that the proposal is for grant of Environment Clearance for proposed construction
of Residential Star Category Hotel Building and an Angillary building on land bearing CTS No. 5
1483, 1491, 1495, 1496A, 1496B, 1503/4 & 1500D (New CTS No. 1483/A (part), 1483/C & i

1483/D) at village Marol, Mumbai, SEAC-II considered the project under screening category 3(b) i

B1 as per EIA Notification 2006.

Brief Information of the project submitted by Project Proponent is as-

Name of the Project | Proposed expansion of Residential Star Category Hotel Project on Plot
bearing CTS No. 1483/ A (part) 1483 C & 1483 D of Village Marol,
Mumbai.
Project Proponent Name: Mr. Ramesh Valecha,
Executive Director  M/s Chalet Hotels Pvt Ltd
Consuitant Name- Mr. H.K. Desai
- M/s. Enviro Analysts & Engineers Pvt. Ltd.
Type of Project: Hotel Building
Location of the CTS No. 1483/ A (part) 1483 C & 1483 D of Village Marol, Mumbati
project -
Whether in Municipal Corporation of Greater Mumbai
Comoration/ '
municipal/other area
Applicability of the { MCGM, DCR 1991
DCR

-1-
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Note on the initiated

Work 1s being carried out as per the EC w/r no.21-281/2007-1A 11 dated-

work (if applicable) | 23rd August 2007and extension of validity of EC dated 26" June 2013.
Total plot area Total Plot Area : 58,899.0 sq.mts _
(Sq.M.) Less Area of Road sct back : 804.50 sq.mts
Deductions
Net Plot Area Net Area Plot size : 58,094.50 Sq. mts
Plot Area for Hotel : 29.047.25
Plot Area for private R.G : 29,047.25 sq.mts.
Pemuissible FSI 33
Proposed Built Up | Total FSI Area- 80 367.00 Sq.M.
Area(FSI & Non Total Non FSI Area-66,329.0 Sq.M.
FSI) Total Construction Area-1,46,696.0 Sq.M.
Ground Coverage (45.69%)
Area
Estimated Cost of Land cost : Rs. 4,421.0 Lacs
the project Construction Cost - Rs. 64,763.0 Lacs
Other Cost :Rs.22,496.0 Lac
Total Cost of Project : 91,680.0 Lacs
Number of Buildings | The Hotel Building consists of 2 Basements + Ground + 1st Floor with 2
& configuration(s) Wings (Wing A and Wing B) above it.
Wing A (Business Centre/Administration and Hotel Offices): 2nd floor to
9th Floor.
Wing B (Hospitality): 2nd Floor to 10th Floors.
1st floor of Wing B also includes Service Floor. Parking facility and
Services are proposed in the Basement.
Nimmber of bays in Hospitality : 640 Bays and 602 Kevs
hospitality. ~ FSI Built Up Area :44,156.0 Sq. mts
Offices and shops in Total Construction Built Up Area: 62,691.0 Sq.mts
the hotel Offices, Hotel Offices ;

business center and
administration

FSI Built Up Area : 10,964.0 sq. mts
Total Construction Built Up Area: 1,4,486.0 sq. mts

buildings. Business Centre/Administration :
: ESI Built Up Area : 25,247.0 sq, mis
Total Construction Built Up Area: 29,149.0 sq. mts

Number of expected | Total -10,868 Nos. (100% occupancy ¥ floating populanon)
residents/users Hotel Offices and Business Centre / Admxmstranon 7,248 nos.

Hospitality building- 3,620 Nos
Tenant density per NA
hectare ®

| Height of Hotel Bmldmgs 1 Height in mts
Building(s) Wing A ‘40.65mts
WingB 141.77 mts

Right of way 21.0 Mts wide right of way off 27.50 Mts wide Municipal Road.
Turning radius More than 6.00 m radius .
Existing Structure(s) | NA




Details of the

There is no demolition work

demolition with
disposal (If
applicable)
Total Water Dry Season:
Requirement Fresh water (CMD) & source: 779.0- KLD by MCGM
Recycled water (CMD): 827.0 KLD (From STP)
Total Water Requirement (CMD): 1,606 KLD
Swimming pool make up {Cumy): 06 KL.D
Fire fighting (Cum) for hotel building: UG Tanks = 250 KLD, OH Tanks
=30 KLD
Fire fighting (X1LD) for administrative and Offices building: UG Tanks =
200.0 KLD, OH Tanks = 30.0 KLD
Wet Season: _
Fresh Water (CMD) & Source: 279.0 KLD by MCGM
Recycled Water (CMD}: 827.0 KLD (From STP)
Total Water Requirement (CMD); 1,106.0 KLD ( Including water from
RWH Tank )
Swimming pool make up {(CMD): 06 KLD
Fire fighting (KLD) for administrative and Offices building: UG Tanks =
200 KLD, OH Tanks =30 KLD . '
Rain Water Level of the ground water table —~ 4.5m
Harvesting (RWH) | Size and no of RWH tank(s) and quantity: 4 nos. tanks of 500 cum
combined capacity :
Location of the RWH tanks(s): Lower Basement (B-2 )
Size, no. of recharge pits and quantity: 15 ring wells with 6m dia and
6.5m depth will be provided.
Total rain water harvested: 45000 m® annually
Budgetary allocation (capital cost and Q&M cost)
Capital cost:204 Rs. Lakhs
0O & M Cost :6.8 Rs. lakhs
UGT tanks Location(s) of the UGT tank(s)- B2 (Lower Basement)
Strom water Natural water drainage pattem
drainage Quantity of storm water:
Total Actual Discharge 192 LPS
Total Design Discharge 192 LPS
Existing Storm Water Discharge

Since Internal Storm Water Discharge is less than Existing Strom
Water Discharge, thus Sizes of the proposed drain is sufficient

Size of SWD: 450mm wide drain channel with slope 1:300

Sewage & Waste
Water

- Sewage generation: 871.0 m’/day

STP Technology:
Capacity of STP: Total Capacity 900.0 KLD
Location of the STP- Lower Basement

DG Sets (during emergency):

Back Up Power :

DG Sets -100% backup during operation phase:
For Hospitality - 2 Nos, of 2000 KVA each

-3-




For Business Centre/Administration — 2 Nos, 1500 KV A each
For Hotel Offices - 2 Nos. of 500 KVA each
Fuel: Diesel

Budgetary allocation (capacity cost and Q&M cost):
Capital cost :100 Rs. iakhs
O & M Cost : 18 Rs. lakhs

Solid Waste
Management

Waste generation in the Pre-Construction and Construction phase
Waste generation-
Quantity of the top soil is been preserved
Bricks, concrete debris, floor tiles, wood, steel material, plastic sheets,
tins, etc. will be segregated and recyclable materials will be handed over
to authorized vendors.
Waste generation in the operation phase: 2,796kg/day
Dry waste {Kg/day): 996.0 kg/Day
Wet waste (Kg/day): 1800.0 Kg/Day
Garden waste: 86 kg/day
E-waste (Kg/month): NA
Hazardous waste {Kg/month):NA _
Biomedical waste {Kg/month} (if applicable): NA
STP sludge: 150 kg/day
Mode of Disposal of Waste:
Dry waste: Will be handed over to MCGM for recycling
Wet Waste: Will be processed in the OWC for manure for landscaping/
gardening
E-Waste: NA
Hazardous Waste: NA
Biomedical Waste: NA

| STP Sludge (Dry Sludge): Use as manure/ as replacement for saw dust in

OWC.
Area Reguirement:

-| Location(s) and total area provided for the storacre and treatment of the

solid waste:
Located on B1 (Upper Basement)

Budgetary allocation (capital cost and O&M cost)
Capital Cost:30.86. Rs. lakhs
O & M Cost: 7.2. Rs. lakhs

Green Belt
Development

R.G area provided =10,354.0 sq.m
(6,154.0 sqm at ground tevel & 4,200.0 sqm on podium level)
Required No. of tress to be planted = 1556 Nos.

Plantations:

There are about 128 nos. of trees tirat are existing on the site after having
cut 9 Nos. of trees and reloc_atmg 8 Nos. We have recently pianted 518
Nos of trees totaling 654 trees that are on site today. We have to plant a
balance of about 900 Nos of trees for which we will comply before we
receive garden occupation from the authority.

Capital Cost: About Rs.1.04 Crore .

O & M Cost: About Rs. 2.5 lakhs Per Month




Energy

Power Supply:

Construction Phase —
Total Electrical Power required during the Construction phase is
estimated as follows:

Connected Load: 500 KW

Demand Load : 300 KW

Source: Tata Power

DG Back-up not provided for construction Phase.

Operation Phase —~

Total max electrical demand load for Hotel — 3218 KW /3387 KVA

For Hotel Offices- 508 KW / 534 KVA

For Business centre/administration — 1014 KW /1067 KVA

Source: Tata Power

Back Up Power :

DG Sets -100% backup during operation phase:

For Hospitality - 2 Nos. of 2000KVA cach

For Business Centre/Administration: 2 Nos. 1500 KVA each

For Hotel Offices: 2 Nos. of 500 KVA each

Fuel: Diesel

ENERGY CONSERVATION MEASURES:

Energy efficient fluorescent tube lights & CFL lamps which give approx.
30% more light output for the same watts consumed and therefore require
less no of fixtures and corresponding lower point wiring costs and saving
in energy. :

All fluorescent light fixtures will be specified to incorporate electronic
chokes, which have less watt-loss, compared (o electromagnetic chokes,
Harmonics filter to mitigate the harmonics and result in superior operating
power factor. Electronic chokes also improve the life of the fluorescent
lamps. '

Bus bars in aii distribution panels are specified as copper bus bars to
reduce losses and improve reliability.

Copper conductor cables will be used, this will reduce losses and improve
reliability. :

All cables will be de-rated to avoid heating during use. This also
indirectly reduces losses and improves reliability.

Variable frequency drives will be incorporated on motor feeders, which
will save considerable energy.

Power factor of the complete infrastructure electrical system will be
maintained close to unity. This will reduce electrical power distribution
losses in the installation.

An APFC relay based on thyristor switching will be proposed to effect the
power factor correction / improvement within a few cycles of deviation
from the setting & also to reduce inrush currents.

Solar operated standalone pole lights will be proposed to power pathway
lights at some strategic locations.

'] Presence sensors & daylight sensors will be provided where ever feasible.

Details calculations & % of saving:

Power Consumption summary




Sr | Descriptio | Are | conne | Max. | Ope | Ann | Annual Power
. In a cted |[Dem |ratic [ual | Consumption
no load [and f[nal {Loa
Load | hour | d
s/da | Fact
y or
Sq. [KW |KW KWh/sq.mirs/yr.
M.
1 | Office 291 (1491 [ 1193 | 12 04 72
Block 49
2 | Retail 144 | 667 510 |12 |04 (62
86
3 § Hotel 626 | 8228 3218 (24 |05 (225
91
4 {Copmuwnon | 731 {IncludedinSr.1,2,3
Parking 80
Arca
Grand 143 | 1038 | 492] 359
Total 505 |6 :

Compliance of the ECBC guidelines: (Yes/No) {(If yes then submit
compliance in tabular form) — NA
Compliance to ECBC GUIDELINES table inserted as

Type of fuel used: HSD (HIGH SPEED DIESEL)

Environmental “Construction phase{with Break - up) -

Management plan Capital cost: Refer Table below

Budgetary O & M cost (please ensure manpower and other details): Refer Table
Allocation below

Operation Phase (with Break-up)-
Capital cost: Refer Table below
O & M cost {please ensure manpower and other details):

Refer Table below
DURING OPERATION PHASE
Environment Protection Capital Cost Operating Cost (Rs.)
Measures Rs.)
STP 100.00 Lac 18.00 Lac
SWM (Composting) 30.86 Lac 7.200 Lac
Rain Water Harvesting 204.0 Lac 6.80 Lac
| Landscaping 104.00 Lac 250 Lac
Monitoring 1.00 Lac -
Total o 439.86 Lac 34.50 Lac

Traffic Management | Nos. of the junction to the main road & design of confluence:
: Entries & Exits: Vehicular Entries & Exits at multiple locations.

Roads: 21.0 mts of Right of Way, 27.0 mts and 18.30 mts wide D.P.
Road.
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Parking Details:

Number and area of Basement: 2 Nos. : Area:
51,880.0 Sq. Mts

Required Car Parks = 1,473 Nos.+125 Nos.

Provided Car Parks = 1598 Nos. + 6 Heavy Vehicles = 1604 Nos.

Upper Basement (B1) = 655 Nos. + 6 Heavy Vehicles
Lower Basement (B2) = 815 Nos.
Surface Car Parking = 128 Nos.

The Authority also neted that following changes in the proposed expansion with
reference to earlier EC accorded to the projeci:

Sr. . Previous EC dated i
Particulars th Expansion now proposed
No 26 June 2013
Area of Sub Plot ‘B’ : 58,899.0 Sq. Mts
{Excluding Sub Plot ‘A'in C-2 Zone}
Less Area Road setback :  804.50 Sq. Mis.
1. Plot Area )
Net Area Plot size : 58,094.50 Sq. Mts
Plot Area for Hotel :29,047.25 Sq. Mis.
Arca of R.G not to be acquired : 29,047.25 Sq. Mis
2. | Typeof '
Building HOTEL BUILDING | HOTEL BUILDING
Wings ‘A’ with 3
UEPCI‘FIP orS and Wing *A’ with 8 Upper Floors and Wing ‘B’ with 9
Wing ‘B’ with 9
_ Upper Floors {unchanged) over 2 Basements +
Upper Floors over 2 ;
Ground + 1 level Podium.
Basements + Ground
+ 1 level Podium,
Guest Rooms + Ancillary Users (Administration Office / Business Centre
etc) for the Hotel.
Sr. ) Previous EC dated . .
No | Particulars th Expansion now proposed
s 26 Jume 2013
Permissible
3. FSI 35 35
Permissible
4. tBuiltUp 88,594.0 Sq. Mts. 88,594.0 Sq. Mits.
Area (FSI) :
Prqposed 63,529.25 Sq. Mits. 86,500.00 Sq. Mis.
- {BuiltUp 1 pery sy (FSI3.3)
Area (FSI) ) ’
Constructio .
22
6. 0 A 1,22,499.0 Sq. Mts. 1,46,696.0 5q. Mts.
7 No. of Car 1598 Nos. + 6 Heavy Vehicles = 1604 Nos.
+ 1 Parks 1,612
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Water 3

8. | Requiremen |1 545.0 M /day 1,606 0 M3/day
t .

9 STP 3 3

* | Proposed 900.0 M /day 900.0 M /day

Total Solid

10, g:;zaﬁm 2,823 Kgsiday 2,823 Kgs /day
(Dry + Wet)
Mo of 640 Bays and 602

11. | Guests X, - 640ys and 602 Keys

eys

Rooms

3. The proposal has been considered by SEIAA in its 77" meeting & decided to accord
environmental clearance to the said project under the provisions of Environment Impact
Assessment Notification, 2006 subject to implementation of the following terms and
conditions :

General Conditions for Pre- construction phase:-

t)

This environmental clearance is issued subject to land use verification. Local
authority / planning authority should ensure this with respect to Rules, Regulations,
Notifications, Govemment Resolutions, Circulars, etc. issued if any.
Judgments/orders issued by Hon’ble High Court, Hon’ble NGT, Hon'ble Supreme
Court regarding DCR provisions, environmental issues applicable in this matter
should be verified. PP shouid submit exactly the same plans appraised by concern
SEAC and SEIAA. If any discrepancy found in the plans submitted or details
provided in the above para may be reported to environment department. This
snvironmental clearance issued with respect to the envirpnmental consideration and it

_does not mean that State Level Impact Assessment Authority (SEIAA) approved the

(i)

(iii)
(iv)

(v)

v

proposed land use,

This environmental clearance is issued subject to obtaining NOC from Forestry &
Wild life angle including clearance from the standing committee of the National
Board for Wild life as if applicable & this environment clearance does not necessarily
implies that Forestry & Wild life clearance granted to the project which will be
considered separately on merit.

PP has to abide by the conditions stipulated by SEAC & SEIAA.

The height, Construction built up area of proposed construction shall be in accordance
with the existing FSI/FAR norms of the urban local body & it should ensure the same
along with survey number before approving layout plan & before according
commencement certificate to proposed work. Plan approving authority should also
ensure the zoning permissibility for the proposed project as per the approved
development plan of the area.

"Consent for Establishment" shall be obtained from Maharashtra Pollution Control
Board under Air and Water Act and a copy shall be submitted to the Environment
department before start of any construction work at the site. .

All required sanitary and hygienic measures should be in place before starting
construction activities and to be maintained throughout the constrction phase.
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General Conditiens for Construction Phase-

@)

(i1)

(iii)

(iv)

v)
(vi)
(vii)

(viii)

(ix)
(x)

(xi)
(xii)
(xiii)

(xiv}

(xv)

{xvi)

Provision shall be made for the housing of construction labour within the site with
all necessary infrastructure and facilities such as fuel for cooking, mobile toilets,
mobile STP, safe drinking water, medical health care, créche and First Aid Room
etc. :
Adequate drinking water and sanitary facilities should be provided for construction
wotkers at the site. Provision should be made for mobile toilets. The safe disposal
of wastewater and solid wastes generated during the construction phase should be
ensured.

The solid waste generated should be properly collected and segregated. dry/inert
solid waste should be disposed off to the approved sites for land filling after
recovering recyclable material.

Disposal of muck during construction phase should not create any adverse effect on
the neighboring communities and be disposed taking the necessary precautions for
general safety and health aspects of people, only in approved sites with the approval
of competent authority.

Arrangement shall be made that waste water and storn: water do not get mixed.

All the topsoil excavated during construction activities should be stored for use in
horticulture / landscape development within the project site.

Additional soil for leveling of the proposed site shall be generated within the sites
{to the extent possible) so that natural drainage system of the area is protected and
improved.

Green Belt Development shall be carried out considering CPCB guidelines
including selection of plant species and n consultation with the local DFQ/
Agriculmare Dept.

Soil and ground water samples will be tested to ascertain that there is no threat to
ground water quality by leaching of heavy metals and other toxic contaminants.
Construction spoils, including bituminous material and other hazardous matenals
must not be allowed to contaminate watercourses and the dumpsites for such
material must be secured so-that they should not leach into the ground water.

Any hazardous waste generated during construction phase should be disposed off as
per applicable rules and norms with necessary approvals of the Maharashtra
Pollution Control Board. '

The diesel generator sets to be used during construction phase should be low
sulphur diesel type and should conform to Eavironments (Protection) Rules
prescribed for air and noise emission standards.

The diesel required for operating DG sets shall be stored in underground tanks and
if required, clearance from concern authority shall be taken.

Vehicles hired for bringing construction material to the site should be in goed
condition and should have a pollution check certificate and should conform to
applicable air and noise emission standards and should be operated only during
non-peak hours. _

Ambient noise fevels should conform to residential standards both during day and
night. Incremental poliution loads on the ambient air and noise quality should be
closely monitored during consiruction phase. Adequate measures should be made to
reduce ambient air and noise level during construction phase, so as to conform to
the stipulated standards by CPCB/MPCB.

Fly ash should be used as building material in the construction as per the provisions
of Fly Ash Notification of September 1999 and amended as on 27th August, 2003.
(The above condition is applicable only if the project site is located within the
100Km of Thermal Power Stations).
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(xvii) Ready mixed concrete must be used in buiiding construction,

{xvii1) The approval of competent authority shall be obtained for structural safety of the
buildings due to any possible earthquake, adequacy of fire fighting equipments etc,
as per National Building Code including measures from lighting.

(xix) Storm water control and its re-use as per CGWB and BIS standards for various
applications.

(xx) ~ Water demand during construction should be reduced by use of pre-mixed concrete,
curing agents and other best practices referred.

(xx1)  The ground water [evel and its quality should be monitored regularly in consultation
with Ground Water Authority.

{xxii) The installation of the Sewage Treatment Plant (STP) should be certified by an
independent expert and a report in this regard should be submitted to the MPCB and
Environmenent department before the project is commissioned for operation.
Discharge of this unused treated affluent, if any should be discharge in the sewer
line. Treated effluent emanating from STP shall be recycled/irefused to the
maximum extent possible. Discharge of this unused treated affluent, if any should
be discharge in the sewer line. Treatment of 100% gray water by decentrahized
treatment should be done. Necessary measures should be made fo mitigate the
odour problem from STP. ' '

(xxiii) Permission to draw ground water and construction of basement if any shall be
obtained from the competent Authority prior to construction/operation of the
project.

(xxiv} Separation of gray and black water should be done by the use of dual plumbing line
for separation of gray and black water.

{xxv} Fixtures for showers, toilet flushing and drinking should be of low flow either by
use of aerators or pressure reducing devices or sensor based control.

{xxvi) Use of glass may be reduced up 0 40% to reduce the electricity consumption and
load on air conditioning. If necessary, use high quality double glass with special
reflective coating in windows.

(xxvii) Roof shouid meet prescriptive requirement as per Energy Conservation Building
Code by using appropriate thermal insulation material to fulfill requirement,
(xxviii)Energy conservation measures like installation of CFLs (TFLs for the lighting the
areas outside the building should be integral part of the project design and should be
in place before project commissioning. Use CFLs and TFLs should be properly
collected and disposed off/sent for recycling as per the prevailing guidelines/rules
of the regulatory authority to avoid mercury contamination. Use of solar panels may
be done to the extent possible like installing solar street lights, common solar water
heaters system. Project proponent should install, after checking feasibility, solar

plus hybrid non conventional energy source as source of energy.

(xxix) Diesel power generating sets proposed as source of back up power for elevators and
common area illumination during operation phase should be of enclosed type and
conform to rules made under the Environment (Protection) Act, 1986. The height of
stack of DG sets should be equal to the height needed for the combined capacity of
all proposed DG sets. Use low sulphur diesel. The location of the DG sets may be
decided with in consultation with Maharashtra Pollution Control Board.

(xxx) Noise should be controlled to ensure that it does not exceed the prescribed
standards. During nighttime the noise levels measured at the boundary of the
building shall be restricted to the permissible levels to comply with the prevalent
regulations. :

(xxxi) Traffic congestion near the entry and exit points from the roads adjoining the
proposed project site must be avoided. Parking should be fully internalized and no
public space should be utilized. :

-10-
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(xxxii) Opaque wall should meet prescriptive requirement as per Energy Conservation
Building Code, which is proposed to be mandatory for all air-conditioned spaces
while it is aspirational for non-air-conditioned spaces by use of appropriate thermal
msulation material to fulfill requirement.

(xxxiii) The building should have adequate distance between them to allow movement of
fresh air and passage of natural light, air and ventilation. _

{xxxiv)Regular supervision of the above and other measures for monitoring should be in
place all through the construction phase, so as to avoid disturbance to the
surroundings.

(xxxv) Under the provisions of Environment {Protection) Act, 1986, legal action shall be
initiated against the project proponent if it was found that construction of the
project has been started without obtaining environmental clearance.

(xxxvi)Six monthly monitoring reports should be submitted to the Regional office MoEF,
Bhaopal with copy to this department and MPCB,

General Conditions for Post- construction/operation phase-

(i) Project proponent shall ensure completion of STP, MSW disposal facility, green belt
development prior to occupation of the buildings. No physical occupation or
allotment will be given unless all above said environmental infrastructure is instalied
and made functional including water requirement in Para 2. Prior certification from
appropriate authority shall be obtained. _

(i)  Wet garbage should be treated by Organic Waste Converter and treated waste
{manure) should be utilized in the existing premises for gardening. And, no wet
garbage will be disposed outside the premises. Local authority should ensure this.

(i)  Local body should ensure that no occupation certification is issued prior to operation
of STP/MSW site etc. with due permission of MPCB.

{tv) A complete set of all the documents submitted to Department should be forwarded to
the Local authority and MPCB.

(v} In the case of any change(s) in the scope of the project, the project would require a
fresh appraisal by this Department.

{(vi) A separate environment management cell with qualified staff shall be set up for
implementation of the stipulated environmental safeguards.

(vi)) Separate funds shall be allocated for implementation of environmental protection
measures/EMP along with item-wise breaks-up. These cost shall be included as part
of the project cost. The funds earmarked for the environment proiection measures
shall not be diverted for other purposes and year-wise expenditure should reported to
the MPCB & this department,

(viii) The project management shall advertise at least in two local newspapers widely
circulated in the region around the project, one of which shafl be in the Marathi
language of the local concerned within seven days of issue of this Jetter, informing
that the project has been accorded environmental clearance and coples of clearance
letter are available with the Maharashtra Pollution Control Board and may also be
seen at Website at http: //ec.maharashtra.gov.in.

(ix)  Project management should submit half yearly compliance reports in respect of the
stipulated prior environment clearance terms and conditions in hard & soft copies to
the MPCB & this department, on 1* June & 1¥ December of each calendar year.

(x) A copy of the clearance letter shall be sent by proponent to the concemed Municipal
Corporation and the local NGO, if any, from whom suggestioits/representations, if
any, were received while processing the proposal. The clearance letter shall also be
put on the website of the Company by the proponent.
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(xi)  The proponent shall upload the status of compliance of the stipulated EC conditions,
including results of monitored data on their website and shall update the same
penodically. It shall simultaneously be sent to the Regional Office of MoEF, the
respective Zonal Office of CPCB and the SPCB. The criteria pollutant levels namely;
SPM, RSPM. SO, NOx (ambient levels as well as stack emissions) or critical sector
parameters, indicated for the project shall be monitored and displayed at a convenient
location near the main gate of the company in the public domain.

{xii} The project proponent shall also submit six monthly reports on the status of
compliance of the stipulated EC conditions including results of monitored data {both
in hard copies as well as by e-mail} to the respective Regional Office of MoEF, the
respective Zonal Office of CPCB and the SPCB.

{xiii) The environmental statement for each financial year ending 31* March in Form-V as
is mandated to be submitted by the project proponent to the concerned State Pollution
Control Board as prescribed under the Environment (Protection) Rules, 1986, as
amended subsequently, shall also be put on the website of the company along with the
status of compliance of EC conditions and shall also be sent to the resPectwe
Regional Offices of MoEF by e-mail.

4. The environmental clearance is being issued without prejudice to the action initiated under
EP Act or any court case pending in the court of law and it does not mean that project
proponent has not violated any environmental laws in the past and whatever decision
under EP Act or of the Hon'ble court will be binding on the project proponent. Hence this
clearance does not give immunity to the project proponent in the case filed against him, if
any or action initiated under EP Act.

5. In case of submission of false document and non compliance of stipulated conditions,
Authority/ Eavironment Department will revoke or suspend the Environmental Clearance
without any mtimation and initiate appropriate legal action under Environmental
Protection Act, 1986,

6. The Environment department reserves the right to add any stringent condition or to revoke
the clearance if conditions stipulated are not implemented to the satisfaction of the
department or for that matter, for any other administrative reason.

7. Validity of Environment Clearance: The environmental clearance accorded shall be
valid for a period of 5 years.

8. In case of any deviation or alteration in the project proposed from those submitted to this
department for clearance, a fresh reference should be made to the department to assess the
adequacy of the condition{s) imposed and to incorporate additional environmental
protection measures required, if any.

9. The above stipulations would be enforced among others under the Water (Prevention and
Control of Pollution) Act, 1974, the Air (Prevention and Control of Pollution ) Act, 1981,
the Environment (Protection) Act, 1986 and rules there under, Hazardous Wastes
(Management and Handling )} Rules, 1989 and its amendments, the public Liability
Insurance Act, 1991 and its amendments.
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10. Any appeal against this environmental clearance shall lie with the MNational Green
Tribunal (Western Zone Bench, Pune), New Administrative Building, 1* Floor, D-, Wing,
Opposite Council Hall, Pune, if preferred, within 30 days as prescribed under Section 16
of the National Green Tribunal Act, 2010.

11. This Environment Clearance is issued for proposed construction of Residential Star
Category Hote! Building and an Ancillary building on land bearing CTS No. 1483, 1491,
1495, 1496A, 1496B, 1503/4 & 1500D (New CTS No. 1483/A (part), 1483/C & 1483/D)
at village Marol, Mumbai by M/s Chalet Hotels Pvt Lid

Copy to:

{Medha adgi
Additional Chief Secretary,
Environment department &
MBS, SEIAA

Shri. R. C. Joshi, IAS (Retd.), Chairman, SEIAA, Flat No. 26, Belvedere, Bhulabhai
desai road, Breach candy, Mumbai- 400026.

Shri. Ravi Bhushan Budhiraja, Chairman, SEAC-1L, 5-South, Dilwara Apartment,
Cooperage, M.K.Road, Mumbai 400021

Additional Secretary, MOEF, ‘MoEF & CC, Indira Paryavaran Bhavan, Jorbagh
Road, Aliganj, New Delhi-110003.

W

Member Secretary, Maharashtra Pollution Control Board, with request to display a
copy of the clearance.

The CCF, Regional Office, Ministry of Environment and Forest (Regional Office,
Western Region, Kendriya Paryavaran Bhavan, Link Road No- 3, E-5, Ravi-Shankar
Nagar, Bhopal- 462 016). (MP).

Regional Office, MPCB, Mumbai.

Coliector, Mumbai

Commissioner, Municipal Corporation Greater Mumbai (MCGM)

IA- Division, Monitoring Cell, MoEF & CC, Indira Paryavaran Bhavan, Jorbagh
Road, Aliganj, New Delhi-110003.

10. Select file (TC-3)

(ECuploadedon Y& 12/ /4 )
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__— ’ | ANNEXURE I11

MUNICIPAL CORPORATION OF GREATER MUMBAI
APPENDIX XXII
FULL OCCUPANCY Under Regulation 6(7)* and BUILDING COMPLETION CERTIFICATE Under Regulation 6(6)*
[CE/8673/WS/AK of 28 March 2018]

To,
Chalet Hotels Pvt. Ltd. .
Raheja Tower, Plot No. C-30, Block 'G' Bandra Kurla Complex, Bandra (East), Mumbai - 400 051.

Dear Applicant/Owners,

The full development work of commercial building comprising of Lower Basement + Upper Basement + Ground + First Floor
with two blocks above it viz. Wing ‘A’ comprising of eight floors above i.e. 2nd to 8th and 9th (pt) floor and Wing B’
comprising of nine floors above i.e. 2nd to 10th floors + Club House in layout R.G. on plot bearing C.S.No./CTS No.
1483 /D of village MAROL at Marol,Andheri (East),Mumbai is completed under the supervision of Shri. Surendra Prabhu P,
Architect , Lic. No. CA/85/9356 , Shri. Maniyar Manmohan , RCC Consultant, Lic. No. STR/M/115 and Shri. Takshak Pandya,
Site supervisor, Lic.No. P/524/SS-I and as per development completion certificate submitted by architect and as per completion
certificate issued by Chief Fire Officer u/no. FB/JHR/R-III/301 dated 15 September 2015 . The same may be occupied and
completion certificate submitted by you is hereby accepted.

It can be occupied with the following condition/s.
1) That all Fire Fighting Systems shall be maintained in good working condition as per the CFO NOC for Full OCC.

2) That this Full OCC & BCC is without Prejudice to Legal matters pending in Court of Law if any.

Copy To :

1. Asstt. Commissioner, K/E Ward

2. AA. &C., K/E Ward

3. EE (V), Western Suburb I

4, M.1. , K/E Ward

5. A . EEW.W. , K/E Ward

6. Architect, Surendra Prabhu P, 4th Floor,Opp.SIDBI.,Bandra-Kurla Complex,Bandra{E)-51 Flat No.C-204,Umang CHS,Rukson
Nagar,Sant Gyaneshwar Marg,Dahisar(E).

For information please

Name : Prakash Rajaram Rasal
Designation : Executive
Engineer

Organization : Municipal )
Corporation of Greater Mumbail
Date : 28-Mar-2018 18: 31:11

i

Yours faithfully
Executive Engineer (Building Proposals)
Municipal Corporation of Greater Mumbai

K/E Ward

CE/8673/WS/AK Page 1 of 1 On 28-Mar-2018
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ANNEXURE V(A)

(i)
(ii)

(iii)

(iv)

MAHARASHTRA POLLUTION CONTROL BOARD

Tel : 2402 0781 /2401 0437 NN Kalpataru Point,
Fax : 2402 4068 . 2nd, 3rd & 4th floor,
Visit us at : \ em——— Opp. Cineplanet,
Website : http:/mpcb.mah.nic.in ERms Near Sion Circle, Sion (E),
E-mail : mpcb@vsnl.net g Mumbai - 400 022.
Red/Infrastructure Project/LSLI.
Consent No. BO/RO (P&P)/CC- 2.F-2 - Date: 2-C /05/2008

Consent to Establish is grantedto  M/s. Chalet Hotels Ltd
CA to India Hotel Co Ltd., Plot Bearing
CTS No.1483, 1491, 1495, 1496/A, 1496/B,
1503/4, & 1500/D Vill. Marol, Andheri (E), Mumbai.

located in the area declared under the provisions of Water Act (P&CP) 1974, Air Act (P&CP),
1981 and Authorization under the provisions of HW (M & H) Rules and amendments thereto
subject to the provisions of the Acts and the Rules and the Orders that may be made further and
subject to the following terms and conditions :-

The Consent to Establish is valid up to Commissioning of the Project.

For development of land/plot as new construction activities for construction of star category
Hotel with 420 rooms named as M/s Chalet Hotels Ltd, CA to India Hotel Co Ltd., Plot Bearing
CTS No. 1483, 1491, 1495, 1496/A, 1496/B, 1503/4, & 1500/D, Vill. Marol, Andheri (E),
Mumbai, on total plot area of 29,047.25 sq mtrs. & total built up area of 63,652.39 sq. m

certificate issued by local body.

CONDITIONS UNDER WATER (Prevention &Control of Pollution) ACT, 1974:-

The daily quantity of (a) sewage effluent from above construction project including (b) waste water from
swimming tank/water & laundry activity shall not exceed 663 M3/Day respectively.

Sewage Effluent Treatment : The Applicant shall provide a comprehensive sewage treatment plant as
is warranted with reference to influent quality and corresponding mode of disposal and operate and
maintain the same continuously so as to achieve the quality of treated effluent to the following standards:-

PARAMETERS Limit Standards for sub- streams
(A) (B) Unit
H in between 55t09 71085

Suspended Solids Not to exceed 100 10 mg/i
B.O.D.3days27C Not to exceed 100 10 mg/l
Oil & Grease Not to exceed 10 NiL mg/|
Dissolved Phosphates (as P) | Not to exceed 5 5 mg/l
Dissolved Oxygen Not less than 5 5 mg/l
R. Chlorine Not to exceed 0.1 0.1 Mg/l

Sewage effluent Disposal:-

The treated domestic effluent shall be 100 % recycled and reused (663 M3lDay) for flushing, fire
fighting and cooling of Air conditioners. In no case, effluent shall find its way to any water body
directly/indirectly at any time.

The project authorities should opt for environmental friendly technologies like ozonation,
UV treatment etc by replacing chlorination.

Non-Hazardous Solid Waste:-

The total quantity shall not exceed 2780 Kg per day and shall be segregated and treated as
follows:-

Sr | Type of Segregated solid Quantity | Treatment Disposal
waste _Kg/Day ' I

1 | Bio- Degradable waste 1112 Vermi Composting | Proposed Activit W v ollug N\
Non Bio-Degradable waste | 1668 To authorized T ™~
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10.

11.

12.

13.
14.
15.

16.

Other Conditions: -

All activities shall be in resonance with the provisions of Indian Forest Act, 1927 (16 of 1927),
Forest (Conservation) Act, 1980 (69 of 1980) and Wildlife (Protection) Act, 1972 (53 of 1972),
and special notification published for area wherever applicable and all the Environmental
Statutes and Instruments.

This Consent to Establish is issued only for New Construction/Developing Construction Project
purposes.

No quarrying activities shall be commenced in the area unless appropriate permissions are
obtained for a limited quarrying material required for construction of local residential housing
and traditional road maintenance work, provided that such quarrying is not done on Forest
Lands and the material is not exported to the outside area.

There shall be no felling of trees whether on Forest, Government, Revenue or Private lands
except as per prevailing Rules.

Extraction of Groundwater for the project shall require prior permission of the State Ground
Water Authority or other relevant authorities, as applicable;

Near the activities that are related to water (like activity of water parks, water sports) and/or in
the vicinity of lake, Dissolved Oxygen shall not be less than 5 mg/liter.

In order to ensure that the water from this project do not enter into outside environment, the
nallas crossing the township/complex premises, shall be lined, covered and made water tight by
the applicant within the premises with intermittent inspection of chambers following good
engineering practices as per the regulations of local body.

The Applicant shall prepare management plan for water harvesting, roof-water reclamation,
water/storm water conservation and implement the same before handling over of complex for
occupation.

Applicant shall provide fixtures for showers, toilet, flushing and drinking should be of low flow
either by use of aerators or pressure reducing devices or sensor based control.

The Applicant shall draw plans for the segregation of solid wastes into biodegradable and non-
biodegradable components. The biodegradable material shall be recycled through scientific in-
house composting (i.e vermi-composting facility within premises) with the approval of local body.
The proper demarked area shall be identified for collection & storage of MSW properly which,
shall be finally disposed off at approved  Municipal Solid Waste landfill site of local body
environmentally acceptable location and method. It is clarified that the term solid waste includes
domestic, commercial, and garden wastes, but does not include hazardous and bio-medical
wastes. The activities of bio-composting and engineered land fill shall be as per the Municipal
Solid Waste (M&H) Rules, 2000.

Applicant shall be responsible to take adequate precautionary measures as detailed in this
consent.

The applicant/generator shall be responsible for safe and scientific collection, transportation,
treatment and disposal of Bio-Medical Waste as per the provisions made under the Bio-Medical
Waste (Management & Handling) Rules, 1998. Any activity as defined under BMW (M & H)
Rules has to obtain a separate Authorization from Maharashtra Pollution Control Board.

For disinfection of waste water ultra violet radiation shall be used in place of chlorination
Vehicles hired for construction activities should be operated only during non peak hours.

Ready mixed concrete used in building construction should apply separately for consent from
the Board.

The applicant, during the construction stage shall provide
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Septic tank and soak pit of adequate capacity for the domestic effluent generated due to
workers residing at site.

Proper loading and unloading of construction material, excavated material and its proper
disposal as per MSW (M&H) Rules 2000.

Cutting of trees is not permitted, however in unavoidable conditions necessary permission from
the local body shall be obtained.

Green belt of 33% of the open space shall be developed.

The Applicant shall comply with all the provisions of, the Water (Prevention and Control of
Pollution) Cess Act, 1977 (to be referred as Cess Act) and Rules as Amended ,2003 and Rules
there under :-

The daily water consumption for the following categories shall not exceed, as under

(i) Domestic From ULB  From other sources
: (In CMD) (In CMD)
a) Domestic 750 —

b) Make up water for - ---
Swimming pool

c) Make up for AC 470 ---

d) Agriculture/Gardening 45 ---

CONDITIONS UNDER AIR (Prevention & Control of Pollution) ACT, 1981:-

The Applicant may install 03 diesel generating sets (DG Sets), of capacity 03 x 1500 KVA and
shall be equipped with comprehensive control system as is warranted with reference to
generations of emissions and operate and maintain the same continuously so as to achieve the
level of pollutants to the following standards:-

Standards for emissions of air Pollutants

i) SPM/TPM Not to Exceed 150 mg/Nm3

ii S02 (DG set) | Not to Exceed 8 Kg/day

The following measure shall be taken.
Adequate mitigation measures shall be taken to control emissions of S02, NOx, SPM, RSPM.
Applicant shall achieve following Ambient Air Quality standards.

1 | SPM Not to Exceed (Annual Average) 140 | yg/ m®
Not to Exceed (24 hours) 200 | yg/ m®

2 | SO, Not to Exceed (Annual Average) 60 | ug/ m*
Not to Exceed (24 hours) 80 | pg/ m*

3 | NO, Not to Exceed (Annual Average) 60 | ug/ m®
Not to Exceed (24 hours) 80 | ug/ m®

4 | RSPM Not to Exceed (Annual Average) 60 | g/ m*
Not to Exceed (24 hours) 100 | yg/ m®

The Applicant shall observe the following fuel patterns

No. | Type of Fuel Quantity

1 HSD 200 lit/day

The Applicant shall erect the Chimney (s) of the following specifications

No. | Chimney attached to DG Height above roof

1 DG set 3 x 1500 KVA 10.0 mtrs each




Conditions for DG Sets :-

Noise from DG Sets shall be controlled by providing acoustic enclosure or by treating the room
acoustically.

Applicant should provide acoustic enclosure for control of noise. The acoustic enclosure/
acoustic treatment of the room shall be designed for minimum 25 dB(A) insertion loss or for
meeting the ambient noise standards, whichever is on higher side. A suitable exhaust muffler
with insertion loss of 25 dB(A) shall also be provided. The measurement of insertion loss shall
be done at different points at 0.5 meters from acoustic enclosure/ room and then average.

The Applicant should make efforts to bring down noise level due to DG Set, outside the
premises, with ambient noise level requirements by proper setting and control measures.
Installation of DG Set must be strictly in compliance with recommendations of DG set
manufacturer;

A proper routine and preventive maintenance procedure for DG Set shall be set and followed in
consultation with the DG manufacturers, which would help to prevent noise levels of DG Sets
from deteriorating with use.

The DG set shall be operated only in case of power failure. The applicant shall make
arrangement for regular electrical power.

The Applicant shall not cause any nuisance in the surrounding area due to operation of DG
sets.

In case of problems, the D.G. set shall not be operated until it is set back to satisfactory
position.

Other Conditions:

The Applicant shall provide ports.in the chimney and facilities such as ladder, platform etc  for
monitoring the air emissions and the same shall be open for inspection to/and for use of the
Board's staff. The chimneys shall be numbered as S-1, S-2 etc and these shall be painted/
displayed to facilitate identification.

Water spraying shall be done on groundto avoid fugitive emissions.

Construction material shall be carried in enclosed vehicles during constriction activities.

Conditions For Utilities like Kitchen, Eating Places etc., :-

The kitchen shall be provided with exhaust system chimney with oil catcher connected to
chimney through ducting.

The toilet shall be provided with exhaust system connected to chimney through ducting.

The air conditioner shall be vibration proof and the noise shall not exceed 68 dB (A).

The exhaust hot air from A.C. shall be attached to Chimney at least 5 mtrs. higher than the
nearest tallest building through ducting and shall discharge into open air in such way that no
nuisance is caused to neighbors.

The Applicant shall take adequate measures for control of noise levels from its own sources
within the complex (residential cum Commercial) in respect of noise to less than 55 dB(A)
during day time and 45 dB(A) during the night time. Day time is reckoned as between 6 a.m. to
10 p.m. and night time is reckoned between 10 p.m. to 6 a.m.

Construction equipments generating noise of less than 65/90 db(A) are permitted.

No construction work is permitted during night time.

CONDITIONS UNDER HW (M & H) & AMENDMENT RULES 2003
The Applicant shall not generate or handle any hazardous waste.

The applicant shall certify that the bricks used in construction are manufactured using the ash
from Thermal Power stations if it is within a radius of 100 km. from Thermal Power Plant and
submit the names of bricks manufacturer.
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8. The applicant shall obtain Consent to Operate from Maharashtra Pollution Control Board
before commissioning of the project.

9. The applicant shall adopt environment friendly technologies in development of the
project.

10. The applicant shall take the proper remediation measures to ensure that the ground
water and soil contamination is prevented and follow due diligence at the construction
stage.

11. The applicant shall use flyash based material/products as per the provisions of fly ash
Notification of 14.09.1999 and as amended on 27.08.2003.

12. The applicant shall comply with the conditions stipulated in Environmental Clearance
granted by MoEF, GOI vide No. 21-281/2007-IA.lil. dated 23.08.2007.

13. Energy conservation measures like installation solar panels for lighting the area outside
the building should be integrated part of the project design.

14. This Board reserves the right to amend or add any conditions in this consent and the same shall
be binding on the Applicant;

15. This consent is issued with the approval of Hon’ble Chairman, as per new delegation of
C powers about consent management vide no BO/P and L DIV.I/B-1157 dtd. 18.02.2008 /
07.03.2008.

16. The capital investment of the project is Rs. 442.12/- crores.

For and on behalf of the
Maharashtra Pollution Control Board

Sd/-
(Shamlal Goyal)
Chairman, MPC Board

e

(Sanjay Khandare)
Member Secretary

To,
M/s. Chalet Hotels Ltd
CA to India Hotel Co Ltd., Plot Bearing
C CTS No.1483, 1491, 1495, 1496/A, 1496/B,

1503/4, & 1500/D Vill. Marol, Andheri (E), Mumbai.

Copy forwarded with compliments to
The Collector, Mumbai

Copy to:

1. Regional Officer, Mumbai, MPCB,

2. Sub Regional officer, Mumbai- II, MPCB,
3. Chief Accounts Officer, Mumbai, MPCB,

Received consent fee of :

Amount DD No. Date Drawn on
Rs 4,42,120/- 740826 30.10.2007 Indian Overseas Bank
4. Cess Branch, MPCB, Mumbai.
5. Master file.

Xad=
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MAHARASHTRA POLLUTION CONTROL BOARD  ANNEXUREV(B)
Phone :  4010437/4020781 - Kalpataru Point, 3rd & 4th floor, Sion- Matunga
14037124/4035273 e Scheme Road No 8, Opp. Cine Planet Cinema, Near
Fax 24044532/4024068 /4023516 Sion Circle, Sion (E),
Email enquiry@mpch.gov.in Mumbai - 400 022
Visit At hitp://mpeb.gov.in
Consent No -Formatl. 5507-1 reva - & :’,3

Date- 02,5.2014

To,

M/s Chalet Hotels P. Litd.,

Raheja Tower, Plot no. C-30,Block (3, next to Bank of Baroda,
Bandra Kurla Office. Bandra (E),

Mumbai 400 051.

Sub : Amendment in Consent to Establish to 5 star Hotel in Red category.
Ref: 1. EC accorded by MoEF, GOI vide no. 21-281/2007-1A.111 dated 23.8.2007.
2. Earlier Consent to Establish granted vide no. BO/RO(P&P)Y)/CC-272 dated 26/5/2008.
3. Amended and revalidated EC granted by GoM vide no. 21-281/2007-IA.IIT dated
26.6.2013.
4, Minutes of 2™ CAC meeting of 2014-15 heid on 28.4.2014

Your application CE1401000436

Dated: 22/10/2013

For: Amendment in Consent to Establish

under Section 26 of the Water (Prevention & Control of Pollution) Act, 1974 & under Section
21 of the Air (Prevention & Control of Pollution) Act, 1981 and Authorization under Rule 5 of
the Hazavdous Wastes (M, H & T M) Rules 2008 is considered and the consent is hereby
granted subject to the following terms and conditions and as detailed in the schedule I, II 111
& IV annexed to this ovder:

I. The Consent to Establish is granted for a period upto Commissioning of the Hotel or
25.5.2018 whichever is earlier.

2 The actual capital investment of the industry is Rs. 1041.66 Crs. (As per undertaking
submitted by hotel Authority)

3 The Consent to Es 18 for construction of
Sr. No. Activity Rooms
1 5 Star Hotel on total plot area of 29047.25 sqm. BUA(FSI) 640
63529.25 sq.m. and construction area of 122499 sq.m.
1. Conditions under Water & 1974 Act for dis of effluent
Sr, Permitted quantity of Standards to Disposal
no. discharge (CMD) be achieved
1 Trade effluent  Nil CMD NA
2 Domestic 865 CMD ( 72 CMD As per 60% recycle for secondary
effluent laundry & 793 CMD Schedule --I  purpose such as flushing,
domestic) gardentng, AC cooling and

remaining discharged to
Municipal Sewer

5 Conditions under Air & C 1981 for air emissions
Sr. no. Description of stack / source Number of Stack Standards to be achieved
1 DG Sets (2000KVA x 2 nos) 2 Ag per Schedule - 11
2 DG Sets (1500KVA x 2 nos) 2 As per Schedule 1]
3 DG Sets (500KVA x 2 nos) 2 As per Schedule --T1

SRO Mumbail V1797352000 Chalet Hotels, Page 1 0of 7
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6. Conditions under Municipal Solid Waste (Management and Handling) Rule, 2000.

1 Biodegradable waste 2000 KgMDay vermicom Used as manure
posting
2 Non-biodegradable waste 823 Kg/Day --- Used as manure

7. Conditions under Hazardous Waste (MH & TM) Rules, 2008 for treatment and
of hazardous w

Sr Type Of Quantity & .
no.  Waste Category  joM Treatment Disposal

8. This Board reserves the right to review, amend, suspend, revoke and the

same shall be binding on the industry.
9. This consent should not be construed as exemption ' necessary

NOC/permission from any other Government agencies.
10. This consent is issued with overriding effect over previous no.BO/RO(P&P))/CC-

272 dated 26/5/2008

and on behalf of the
Control Board
L 3
148)
Mem
Received Consent fee of —
’484994 21.10.2013 Standard Chartered Bank

Copy to: _

1. Regional and Sub-Regional Officer-Mumbai-II, MPCB, Mumbai.

They are ensure the compliance of the consent conditions
2 MPCB, Mumbai.
3. C for record & website updation purposes.

SRO Mumbail VI/Q/L/97352000 Chalet Hotels, Andheri” Page 2 of 7



Schedule-1

1) A] As per your consent application, you have proposed to provide Sewage Treatment Plant

(STP) with 900 CMD design capacity.

B] The Applicant shall operate the sewage treatment system Lo treat the sewage so as to achieve
the following standards/ prescribed under EP Act, 1986 and Rules made there under from

time to time, whichever is stringent.
Nil

5rNe. Parameters

n BOD (3 days 270C)

J2 Suspended Solids
D3 coD
04 Residual Chlorine

C) The treated effluent shall be 60% recycled for secondary
conditioning, firefighting, on land for gardening etc and

the municipal sewerage system.

2) The Board reserves its rights to review plans,
for the treatment of water, works for the purifi
sewage or trade effluent or in connection with the

shall obtain prior consent of the Board to
treatment and disposal system or and

3) The firm shall ensure replacement
expected life as defined by
of the operation thereof.

4} In case the water co n
local body, in that s
prescribed format
Act, 1977 and Ru

In case the

local

body

the mption of local body
Sr. no. ose for water consumed
1 Domestic

2 Industrial

3 Industrial Coolin Boiler

by Board

Limiting Concentration in mg/1,
except for pH
30

50
100
1ppm

as toilet flushing, air
hall be discharged in to

data relating to plant setup

& the system for the disposal of

of any consent conditions, The Applicant

to establish the unit or establish any
dition thereto

control system or its parts after expiry of its
to ensure the compliance of standards and safety

project is not covered under the water consumption of

project proponent shall submit the CESS Returns in the

the provision of Water (Prevention & Control of Pollution) Cess
ere under for various categories of water consumption.

mption is duly assessed under the quantity of water consumption of
proponent shall submit certificate to that effect from the concern local
not to assess CESS on their water consumption, being already assesses on

Water consum  on

976 &778re e
Nil

Nil

5) The Applicant shall provide Specific Water Pollution control system as per the ¢onditions of EP
Act, 1986 and rule made there under from time to time/ Environmental Clearance.

SRO Mumbaill/1/0/L/973520007Chalet Hotels,
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Schedule-Il

As per your application, you have proposed to erect following stack (s} and to observe the
followi  fuel rn-

1 DG Set (2000 KVA X Acoustic 9* each LDO 500 lit/hr 1.8
2nos.) enclosure %

2 DG Set {1500 KVA x 8* each
2 nos.)

3 DG Set (500 KVA x 4.5* each
2nos.)

* above roof of the building in which it is installed
The applicant shall operate and maintain above mentioned air pollu trol system, so as

to achieve the level of pollutants to the following standards:
Particulate matter  Not to exceed 150 mg/No

The Applicant shall obtain necessary prior permission for providing additional control
equipment with necessary specifications and operation thereof or alteration or replacement
alteration well before its life come to an end or erection of new pollution control equipment.

The Board reserves its rights to vary all or any of the condition in the consent, if due to any
technological improvement or otherwise such variation (including the change of any control
equipment, other in whole or in part is necessary).

Ambient noise level should be confirmed to prescribe standards both during day and night
time. The ambient air and noise quality should be closely monitored during any construction
phase in the premises

432

SRO Mumbaill/1/0/./973520007Chalet Hotels. Page d of 7



Schedule-11I
Details of Bank Guarantees

Purpose of BG Compliance  Validity

Sr. Consent AmtofBG Submission
Period Date

No. (Cto Imposed Period

E/O/R)

1 Consent  Rs.101lakh 15 days from Towards compliance of Upto Five years
to date of the EC condition and as Commissioning from date
Establish receipt of well as consent conditions of the unit of receipt

consent of consent
Page S of 7
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Schedule-IV
Conditions during construction phase

a  During construction phase, applicant shall provide temporary sewage disposal and
MSW facility for staff and worker quarters.

b  During construction phase, the ambient air and noise gquality should he closely
monitored to achieve Ambient Air Quality Standards and Noise by the project
proponent through MoEF approved laboratory.

¢ Noise generating activity shall be carried out during day time only

General Conditions:

1) The applicant shall provide facility for collection of environmental samples and samples of
trade and sewage effluents, air emissions and hazardous waste to the Board staff at the
terminal or designated points and shall pay to the Board for the services rendered in this
behalf.

2y Industry should monitor effluent quality, stack emissions and ambient air quality
monthly/quarterly.

3) The applicant shall provide ports in the chimney/(s) and facilities such as ladder, platform etc.
for monitoring the air emissions and the same shall be open for inspection tofand for use of the
Board’s Staff. The chimney(s} vents attached to various sources of emission shall be
designated by numbers such as 8-1, 8-2, etc. and these shall be painted/ displayed to facilitate
identification.

4) Whenever due to any accident or other unforeseen act or even, such emissions oceur or is
apprehended to accur in excess of standards laid down, such information shall be forthwith
Reported to Board, concerned Police Station, office of Directorate of Health Services,
Department of Explosives, Inspectorate of Factories and Local Body. In case of failure of
pollution control equipments, the production process connected to it shall be stepped.

5) The applicant shall provide an alternate electric power scurce sufficient to operate all
pollution control facilities installed to maintain compliance with the terms and conditions of
the consent. In the absence, the applicant shall stop, reduce or otherwise, control production to
abide by terms and conditions of this consent.

6¢) The firm shall submit to this office, the 30th day of September every year , the Environmental
Statement Report for the financial year ending 31st March in the prescribed Form-V as per
the provisions of rule 14 of the Environment (Protection) (Second Amendment) Rules, 1992,

7y The industry shall recyclefreprocess/reusefrecover Hazardous Waste as per the provision
contain in the HW(MH&TM) Rules 2008, which can be recycled/processed/reused/recovered
and only waste which has to be incinerated shall go to incineration and waste which can be
used for land filling and cannot be recycled/reprocessed etc should go for that purpose, in order
to reduce load on incineration and landfill site/fenvironment.

8) The industry should comply with the Hazardous Waste (M,H & TM) Rules, 2008 and submit
the Annual Returns as per Rule 5(8) & 22(2) of Hazarsous Waste (M,H & TM) Rules, 2008 for
the preceding year April to March in Form-IV by 30t June of every year.

9) An inspection book shall be opened and made available to the Board's officers during their
visit te the applicant.

10) The applicant shall obtain Consent to Operate from Maharashtra Pollution Control
Board before actual commencement of the Unit/ Activity.

11) Industry shall strictly comply with the Water (P&CP) Act, 1974, Air (P&CP) Act, 1981 and
Environmental Protection Act,1986 and industry specific standard under EP Rules 1986
which are available on MPCPE website(www.mpch.gov.in).

12)The industry shall constitute an Environmental cell with qualified
staffipersonnel/agency to see the day to day compliance of consent condition towards
Environment Protection.

13) Separate drainage system shall be provided for collection of trade and sewage effluents.
Terminal manholes shall be provided at the end of the collection system with arrangement for
measuring the flow, No effluent shall be admitted in the pipes/sewers downstream of the
terminal manholes. No effluent shall find its way other than in and provided
collection system.

SRO Mumbail I/1/O/LAG7352000"Chalel Hotels, Page 6 of 7
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14) Neither storm water nor discharge from other premises shall be allowed to mix with the
effluents from the factory.

15) The applicant shall install a separate meter showing the consumption of energy for operation
of domestic and industrial effluent treatment plants and air pollution control system. A
register showing consumption of chemicals used for treatment shall be maintained.

16) Conditions for D.G. Set
a) Noise from the D.G. Set should be controlled by providing an acoustic enclosure or by

treating the room acoustically.

b) Industry should provide acoustic enclosure for control of noise. The acoustic enclosure/
acoustic treatment of the room should be designed for minimum 25 dB (A} insertion loss or
for meeting the ambient noise standards, whichever is on higher side. A suitable exhaust
muffler with insertion loss of 25 dB (A) shall also be provided. The measurement of
insertion loss will be done at different points at 0.5 meters from acoustic enclosure/room
and then average.

¢) Industry should make efforts to bring down noise level due to DG set, outside industrial
premises, within ambient noise requirements by proper sitting and control measures.

d) Installation of DG Set must be strictly in compliance with recommendations of DG Set
manufacturer.

e) A proper routine and preventive maintenance procedure for DG set should be set and
followed in consultation with the DG manufacturer which would help to prevent noise
levels of DG set from deteriorating with use

fi  D.G. Set shall be operated only in case of power failure.

g) The applicant should not cause any nuisance in the surrounding area due to operation of
D.G. Set.

hy The applicant shall comply with the notification of MoEF dated 17.05.2002 regarding
noise limit for generator sets run with diesel

17) The industry should not cause any nuisance in surrounding area.

18) The industry shall take adequate measures for control of noise levels from its own sources
within the premises so as to maint2in ambient air quality standard in respect of noise to less
than 75 dB (A) during day time and 70 dB (A) during night time. Day time is reckoned in
between 6 a.m. and 10 p.nm. and night time is reckoned between 10 p.m. and 6 a.m.

19) The applicant shall maintain good

20) The applicant shall bring the available open land under green coverage/
plantation. The applicant shall a ment on available open plot area, number of
trees surviving as on 31 and number of trees planted by September end,

with the Environment Sta

21) The non-hazardous solid waste arising in the factory premises, sweepings, etc. be disposed of
scientifically so as not to cause any nuisance / pollution. The applicant shall take necessary
permissions from civic authorities for disposal of solid waste.

22) The applicant shall not change or alter the quantity, quality, the rate of discharge,
temperature or the mode of the effluent/emissions or hazardous wastes or control equipments
provided for without previous written permission of the Board. The industry will not carry out
any activity, for which this consent has not been granted/without prior consent of the Board.

23) The industry shall submit official e-mail address and any change will be duly informed to the
MPCB.

24) The industry shall achieve the National Ambient Air Quality standards prescribed vide
Government of India, Notification di. 16.11.2009 as amended.

25) Hotel authority shall not carry out any expansion of the hotel without prior
permission of the Board,

26) The applicant shall comply with the conditions of the Environmental Clearance
granted by SEIAA, GoM vide letter no. 21-281/2007-]A.111 dated 26.6.2013.

SRO Mumbaill/1/Q/L/97352000" Chalet Hotels, Andheri™ Tof?



ANNEXURE V (C)
MAHARASHTRA POLLUTION CONTROL BOARD

Phone 4010437/4020781 - Kalpataru Point 3rd & 4th floor, Sion- Matunga
/4037124/4035273 — . Scheme Road No 8. Opp Cine Planet Cinema, Near
Fax 24044532/4024068 /4023516  MAHARASHTRA  Sjon Circle, Sion (E),
Email enquiry@mpcb gov in Mumbai - 400 022
Visit At
-Formatl 6451-14-1

Date- S\oﬁj'w) by

M/s. Chalet Hotels P. Litd.,

Office Address:

Raheja Tower, Plot no. C-30,Block G, next to Bank of Baroda,
Bandra Kurla Office, Bandra (E),

Mumbai 400 051.

Site Address:

M/s.Chalet Hotels Pvt/Ltd,
Plot:1483,1491,1495,1496A,1496B,1503/4&1500D,

(New CT'S no. 1483/A(pt), 1483/C & 1483/D), of vill-Marol,
Andher (), Mumbai: 400 051.

Sub : Amendment in Consent to Establish to 5 star Hotel in Red category:

Ref:

i. EC accorded by MoETF, GOI vide no. 21-281/2007-IA.111

2. Tirst Consent to Establish granted vide no.BO/RO(P 2 dated 26/5/2008.

3. Amended and revalidated EC granted by GoM 21-281/2007-IA.I11 dated
26.6.2013.

4. Amended and revalidated C to E granted t1.0/BO/CAC-cell/ EIC-MU-
5507-14/E(revalid&amend)/CAC -4173

5. Part Consent to operate granted t1.0/BO/CAC-celll EIC-MU-6291-

14/O(part)/CAC-11234 dated 31.5.201
6. Your application approved in 2" CAC meeting of 2015-16 held on 15.4.2015

Your application CE1412000624
Dated: 18.12.2014
For: Amendment in Cons

under Section 25 of the W ntion & Control of Pollution) Act, 1974 & under Section

21 of the Air (Preven of Pollution) Act, 1981 and Authayization under Rule 5 of

the Hazardous Was & T M) Rules 2008 is considered ang the consent is hereby

granted subject to terms and conditions and as detailed jn the schedule I, IT ,III

& IV annexed to

1 The blish is granted for a period upto Commissioning of the Hotel or
25.5.2 is earlier.

The cap investment of the additional construction of hotel is Rs. 204.78 Crs. (As per
te submitted by hotel Authority, whereas total CI of the whole project is Rs

1246.44 crs 1.e. Rs. 1041.66 crs + Rs. 204.78 crs )

3 The Consent to Establish is valid for construction of

[ 8o

1 5 Star Hotel project on total plot area of 29047.25 sqm and Nil
remaining construction area of 26164 sq.m.[construction grea of
EC - consent to operate(part)] for increase in no. of floors of A
wing from 4 floor to 9 floors for banquet hall, offices etc.

SRO Mumbaill/l/O/L/97352000”Chalet Hotels, Page 1 of 6


vishakha
Typewriter
ANNEXURE V (C)


i Conditions under Water &CP 1974 Act for dischar  of effluent:

Sr Description ! Permitted Standards Disposal
no | quantity of to be
| discharge (CMD) achieved
1 Trade effluent  Nil CMD NA
2 Domestic 139 CMD As per 60% recycle for secondary purpose
effluent Schedule  such as flushing, gardening, AC
-1 cooling and remaining discharged to

Municipal Sewer

5. Conditions under Air & C 1981 for air emissions
Sr. no Description of stack / source Number of Stack Standards to be achieved
1 Nil ( as already covered in C 0 NA
to O)
¢ Conditions under M al Solid Waste ment and Rule
1 Nil (as already

covered in C to O)

7. Conditions under Hazardous Waste (MH & TM) Rules, 2008. for treatment and disposal

of hazardous waste
Sr.no. Type Of Waste Category  Quantity & UoM  Treatment Disposal

Nil

8. This Board reserves the right to review, amend revoke etc. this consent and the
same shall be binding on the industry.

9 This consent should not be cons from obtaining necessary
NOC/permission from any other

10. This consent is issued with g effect over previous consent no.
Formatl.0/BO/CAC-cell/l EIC- &amend)/CAC  -4173  dated
3.5.2014

11. Hotel authority shall not carry out any expansion of the hotel without prior

19 the Environmental Clearance
07-TA.III dated 26.6.2013 and
dated 11.12.2014.
For and on behalf of the
htra Pollu Control Board

X

., sy

(P. K. Mirashe)
Member Secretary

Received Consent fee of —

1 2083450/- 484994 21.10.2013 Standard Chartered Bank Previous C to E fees

2 409100/- 491223 25.11.2014 Standard Chartered Bank Fees paid on additional
CI

Copy to:
1. Regional Officer -Mumbai and Sub-Regional Officer-Mumbai-11, MPCB, Mumbai

They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB, Mumbai.
3. CC/CAC desk- for record & website updation purposes.
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1)

2)

3)

4)

5)

Schedule-1

A] As per your consent application, you have provided Sewage Treatment Plant (STP) with
900 CMD design capacity.

B] The Applicant shall operate the sewage treatment system to treat the sewage so as to achieve
the following standards/ prescribed under EP Act, 1986 and Rules made there under from
time to time, whichever is stringent.

Nil
SrNo. Parameters Standards prescribed by Board
Limiting Concentration in mg/I,
except for pH
91 BOD (3 days270C) 30
)2 Suspended Solids 50
13 COD 100
04 Residual Chlorine 1ppm
C ) The treated effluent shall be 60% recycled for secondary p ch as toilet flushing, air
conditioning, firefighting, on land for gardening etc and shall be discharged in to

the municipal sewerage system.

The Board reserves its rights to review plans, other data relating to plant setup
for the treatment of water, works for the pu thereof & the system for the disposal of
sewage or trade effluent or in connection with any consent conditions. The Applicant
shall obtain prior consent of the Board to establish the unit or establish any
treatment and disposal system or and addition thereto.

The firm shall ensure repl control system or its parts after expiry of its
expected life as defined by man as to ensure the compliance of standards and safety

of the operation thereof.

In case the water the project is not covered under the water consumption of
local body, in that project proponent shall submit the CESS Returns in the
prescribed format the provision of Water (Prevention & Control of Pollution) Cess
Act, 1977 and under for various categories of water consumption.

In case nsumption is duly assessed under the quantity of water consumption of
local ect proponent shall submit certificate to that effect from the concern local
bo quest not to assess CESS on their water consumption, being already assesses on
the nsumption of local body

Sr.no. Purpose for water consumed Water consumption quantity (CMD)

1 Domestic purpose 76 (fresh) & 132(recycle)

2 Industrial process Nil

3 Industrial Cooling, Boiler, Nil

( max quantities have been covered in part C to 0)
The Applicant shall provide Specific Water Pollution control system as per the conditions of EP
Act, 1986 and rule made there under from time to time/ Environmental Clearance.
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Sr.
No.

1

Consent AmtofBG Submission Purpose of BG Compliance

(Cto Imposed Period Period
E/O/R)
Existing
Consent Rs. 10 Towards compliance of Upto
to lakh* the EC condition and as Commissioning
Establish well as consent conditions >f the unit

LN
*

SRO Mumbaill/I/O/L/97352000”Chalet Hotels, Andheri”

Validity
Date

Five years
from date
of receipt
of consent

Page 4 of 6



Schedule-1V
Conditions during construction phase

a  During construction phase, applicant shall provide temporary sewage disposal and
MSW facility for staff and worker quarters.

b During construction phase, the ambient air and noise quality should be closely
monitored to achieve Ambient Air Quality Standards and Noise by the project
proponent through MoEF approved laboratory.

¢ Noise generating activity shall be carried out during day time only

General Conditions:

1) The applicant shall provide facility for collection of environmental mples of
trade and sewage effluents, air emissions and hazardous waste to staff at the
terminal or designated points and shall pay to the Board for the ndered in this
behalf.

2) Industry should monitor effluent quality, stack e air quality
monthly/quarterly.

3) The applicant shall provide ports in the chimney/(s) as ladder, platform etc.
for monitoring the air emissions and the same shall be op ection to/and for use of the
Board’s Staff. The chimney(s) vents attached of emission shall be
designated by numbers such as S-1, S-2, etc. and painted/ displayed to facilitate
identification.

4) Whenever due to any accident or other act or even, such emissions occur or is
apprehended to occur in excess of such information shall be forthwith
Reported to Board, concerned Police office of Directorate of Health Services,
Department of Explosives, I and Local Body. In case of failure of
pollution control equipments, the process connected to it shall be stopped.

5) The applicant shall provide an electric power source sufficient to operate all
pollution control facilities compliance with the terms and conditions of
the consent. In the absence, shall stop, reduce or otherwise, control production to
abide by terms and condi consent

6) The firm shall the 30th day of September every year , the Environmental
Statement Report year ending 31st March in the prescribed Form-V as per
the provisions of Environment (Protection) (Second Amendment) Rules, 1992

7) The industry rocess/reuse/recover Hazardous Waste as per the provision
contain in Rules 2008, which can be recycled/processed/reused/recovered
and only has to be incinerated shall go to incineration and waste which can be

. used and cannot be recycled/reprocessed etc should go for that purpose, in order
incineration and landfill site/environment
should comply with the Hazardous Waste (M,H & TM) Rules, 2008 and submit
Returns as per Rule 5(6) & 22(2) of Hazarsous Waste (M,H & TM) Rules, 2008 for
ceding year April to March in I*J‘orm-IV by 30th June of every year

9) An 1nspection book shall be opened and made available to the Board’s officers during their
visit to the applicant.

10) The applicant shall obtain Consent to Operate from Maharashtra Pollution Control
Board before actual commencement of the Unit/ Aptivity.

11) Industry shall strictly comply with the Water (P&CP) Act, 1974, Air (P&CP) Act,1981 and
Environmental Protection Act,1986 and industry specific standard under EP Rules 1986
which are available on MPCB website ).

12) The industry shall constitute an Environmenta] cell with qualified
staff/personnel/agency to see the day to day compliance of consent condition towards
Environment Protection.

13) Separate drainage system shall be provided for collection of trade and sewage effluents.
Terminal manholes shall be provided at the end of the collection system with arrangement for
measuring the flow. No effluent shall be admitted in the pipes/sewers downstream of the
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terminal manholes. No effluent shall find its way other than in designed and provided

collection system.

14) Neither storm water nor discharge from other premises shall be allowed to mix with the
effluents from the factory.

15) The applicant shall install a separate meter showing the consumption of energy for operation
of domestic and industrial effluent treatment plants and air pollution control system. A
register showing consumption of chemicals used for treatment shall be maintained.

16) Conditions for D.G. Set
a) Noise from the D.G. Set should be controlled by providing an acoustic enclosure or by

treating the room acoustically.

b) Industry should provide acoustic enclosure for control of noise. The acoustic enclosure/
acoustic treatment of the room should be designed for minimum 25 dB (A) insertion loss or
for meeting the ambient noise standards, whichever is on higher side. A suitable exhaust
muffler with insertion loss of 25 dB (A) shall also be provided. The measurement of
insertion loss will be done at different points at 0.5 meters from acoustic
and then average.

¢) Industry should make efforts to bring down noise level due to DG set, ustrial
premises, within ambient noise requirements by proper sitting and s.

d) Installation of DG Set must be strictly in compliance with of DG Set
manufacturer.

e) be set and

to prevent noise

g) due to operation of
h) 05.2002 regarding

17) The industry should not cause any nujsance in area.

18) The industry shall take adequate measures of noise levels from its own sources
within the premises so as to maintain a quality standard in respect of noise to less
than 75 dB (A) during day time a during night time. Day time is reckoned in
between 6 a.m. and 10 p.m. and reckoned between 10 p.m. and 6 a.m.

19) The applicant shall maintain ng.

20) The applicant shall bring of the available open land under green coverage/
plantation. The applicant a statement on available open plot area, number of
trees surviving as on 31st the year and number of trees planted by September end,
with the Environme

21) The non-haza arising in the factory premises, sweepings, etc. be disposed of
scientifically so any nuisance / pollution. The applicant shall take necessary
permissions for disposal of solid waste.

22) The app not change or alter the quantity, quality, the rate of discharge,
temp of the effluent/emissions or hazardous wastes or control equipments
p previous written permission of the Board. The industry will not carry out

a which this consent has not been granted/without prior consent of the Board

23) shall submit official e-mail address and any change will be duly informed to the

24) ustry shall achieve the National Ambient Air Quality standards prescribed vide
of India, Notification dt. 16.11.2009 as amended.
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Maharashtra Pollution Control Board Annexure V1
6165225691b1a92d8bb65f40

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpchb.in/docs/55333bdddc84f334580b7bba351b7aac198a02084392014a0b31884612dbc204
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ANNEXURE VI (A)

NOTE:

the SWD remarks from M.C.G.M.
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1. Itis for the owner / developer to confirm that there are no services like electrical, water, drainage, gas,
telephone, computer/electronics, municipal tunnels or any other services before starting the work in the path of
S.W. Drain / Harvesting lines, bore wells, ring wells, open wells, to avoid probable accidents.

2. The necessary comprehensive insurance should be taken by owner / contractor/ the work executing agency.
3. The locations of the ring wells will be decided after a proper Hydro-Geological survey.
4.If necessary, then a trial pit may be dug to check if any other services are interfering with the proposed system.

5. Sizes subject to the slopes of storm water drain to be designed by your MEP consultants in co-ordination with

6. Location/clearance/tunnel/pest control permission to be taken from licensed plumber.
7. The levels and invert levels corresponding to the storm water drain outlets to be given by MEP Consultants.

8. Permission for crossover the Nalla to be taken by MEP Consultants/ plumber.

----------------- 200MM DIA HEAVY DUTY

----------------- OVERFLOW TO THE NALLA

PVCPIPE
300MM DIA R.C.C HUME PIPE

450MM DIA R.C.C HUME PIPE

MULTIPLE RING WELL WITH

@ 7 NOS OF 5' DIA RINGS WITH
2' WIDE FILTERATION
MEDIA AROUND

g DROP CHAMBER

FILTERATION MEDIA
g CONSISTING OF A

SETTLING TANK AND

PEBBLES CHAMBER

DRAFT FOR APPROVAL

PROPOSED RAIN WATER HARVESTING FOR JW.MARRIOT PROJECT

MUNGEKAR & ASSOCIATES

=RS & TOW!

LANNERS

ARCHITECTS, INTERIO

1-ANIL APARTMENT, M.T.N.L. ROAD, AGAR
BAZAR, DADAR, MUMBAI - 400 028, INDIA.

DRWN BY :Sonal U Taskar DATE : 15/02/2012
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ONLINE MONITORING PANEL /DISPLAY




ANNEXURE X

Energy Conservation Report

ENERGY CONSERVATION MEASURES

LIGHTING SCHEME Energy efficient fluorescent tube lights, LED & CFL lamps which give
approx. 30% more light output for the same watts consumed and
therefore require less Nos. of fixtures and corresponding lower point
wiring costs and saving in energy.

All fluorescent light fixtures are specified to incorporate electronic
chokes, which have less watt-loss, compared to electromagnetic
chokes, Harmonics filter to mitigate the harmonics and result in
superior operating power factor. Electronic chokes also improve the

life of the fluorescent lamps.

a I i ided t
SOLAR ENERGY Solar operated standalone pole lights are provided to power

UTILIZATION pathway lights at some strategic locations.

» Copper Bus bars in all distribution panels are provided to reduce
losses and improve reliability.

* Copper conductor cables are provided for sizes of 10.0
Sq.mm and below, to reduce losses and improve reliability.

* Energy efficient motors are used for chillers, fans, pumps etc.
High COP chillers with VFD are provided.

= All cables are de-rated to avoid heating during use.

OTHER ENERGY » Variable frequency drives are incorporated on motor feeders, to
CONSERVATION

MEASURES....cont. save energy.

* Power factor of the complete infrastructure electrical system are
maintained close to unity, to reduce electrical power distribution
losses in the installation.

» LED lights are provided in all Public areas / Rooms / Passages
etc.

* An APFC relay based on thyristor switching are provided to
improve power factor.

NET ENERGY SAVING BY * Energy efficient systems and conservation measures if utilized
ENERGY CONSERVATION effectively through building management system it save 18 to 30
MEASURES % electrical cost.

Half Yearly Post Monitoring Report (April, 2017 - March, 2018) Page 1
M/s. Chalet Hotels P. Ltd,,
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Details calculations & % of saving:

Energy Conservation Report

Power Consumption summary
Sr. Description Area connected Max. Operational |Annual Load| Annual
no load Demand | hours/day Factor Power
Load Consumption
Sq. M KW KW KWh/sq.mt
rs/yr.
1 Office Block 29149 1491 1193 12 0.4 72
Tenant Load
2 Office Block 14486 667 510 12 0.4 62
Infrastructure
Load
3 Retail 62691 8228 3218 24 0.5 225
4 Hotel 73180 Included in Sr. 1,2,3
Grand Total 143505 10386 4921 359

Half Yearly Post Monitoring Report (April, 2017 - March, 2018)
M/s. Chalet Hotels P. Ltd,,

Page 2
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ANNEXURE XII (A)

CHALET HOTELS LTD.

TRAFFIC IMPACT ASSESSMENT FOR PROPOSED
HOTEL NEAR SAHAR INTERNATIONAL AIRPORT,
MUMBAI

Submitted by:

@AKAR ABHINAYV Consultants Pvt. Ltd.
Engineers, Architects, Planners & Graphic Designers
C-401-410, Kukreja Center, Plot No.13, Sector - 11,
C.B.D. Belapur, Navi Mumbai - 400 614
R: +91 022 27580192, Fax : 91-022-27572533
E-Mail: aakarabhinav@yahoo.co.uk
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1.0 INTRODUCTION

1.1 BACKGROUND:

M/s. Chalet Hotels Ltd. (CHL) is developing a Five Star Hotel at Sahara International
Airport, Mumbai. CHL appointed M/s. Aakar Abhinav Consultants Pvt. Ltd. as a
Traffic consultant for carrying out the traffic impact study.

Accordingly different parameters of the site were studied and a report is made giving

recommendations for the development.

1.2 ScopeE OF WORK AND OBJECTIVES OF THE STuDY:

Based on the proposal submitted following scope was identified for the project:

a) Review the External and Internal connectivity aspects so as to appreciate the
adequacy of the infrastructure proposed in terms of no. of road lanes at the
entry etc., and if need arises suggest suitable alternatives for the better
connectivity of the project. The GAD of the bridge under consideration will be
studied in detail and accordingly the circulation plan for the entry and exit of
the hotel will be designed.

b) Suggest appropriate traffic management measures for smooth traffic flow
conditions such as one way scheme etc.,

c) Suggest suitable scheme for parking management in the area and within the
hotel plot also.

d) Suggest Parking Management in the basements of the hotel buildings.

e) Prepare traffic impact assessment report based on the above study.
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1.3 ORGANISATION OF THE REPORT:

The report has been organised in five chapters. In the first chapter the scope of the
assignment as envisaged has been described in detail. The second chapter has
been devoted to appreciation of the proposed development. The various traffic
related issues around the plot, the major road and rail connectivity have been
studied in detail in Chapter 2. In case of chapter three the results of traffic surveys
conducted on the road adjacent to the site have been studied in detail. Chapter four
deals with the analysis of Trip generations from the proposed development. The
conclusions and recommendations of the assignment have been mentioned in

chapter five of the report.
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2.0 DESCRIPTION OF PROPOSED DEVELOPMENT

2.1 GENERAL:
M/s. Chalet Hotels Limited is developing a Five Star Hotel at Sahara International
Airport, Mumbai. The hotel is located at IA Project Road. The domestic and the
international airports are nearby as are business centre in north Mumbai. Hotel is of
Mix used. There are 582 guest rooms and lower basement, Upper basement,
Ground floor and upto 11 floors, 10™ and 11™ floor is for Future expansion in the
hotel complex. The hotel claims to have entrance lobby & pre-function for Grand
Ballroom, Shopping, Health Club — Gym, Spa and Swimming Pool etc.
The location of the proposed development is shown in the following figure.2.1
The following establishments are located on the surrounding area.

e Hyatt Regency Hotel

e Pal fashion Pvt Ltd.

e The Lalit Hotel Mumbai

e Spenta Residency park

Figure 2.1

Location of Proposed Development
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Figure 2.2 shows the road network for the hotel. IA Project Road is the main
approach road for the hotel which is connected to Western Express Highway by
Sahar road and LBS road by Mathuradas Vasanji Road.

Figure 2.2

Road Network for proposed development

2.2  FACILITIES AT PROPOSED HOTEL:
There are 582 guest rooms and lower basement , Upper basement ,Ground floor

and upto 11 floors , 10™ and 11" floor is for Future expansion in the hotel complex.,

The hotel offers two restaurants, Deli and Baking, Shopping, lounge etc. Grand Ball
Room, Junior Ball Room, Board roomé& Business Centre where three meeting rooms

In addition, Health Club — Gym, Spa and Swimming Pool etc
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The details of function rooms of both the hotels, standard of rooms and Restaurant
information are mentioned in the following tables.
Table 2.1

J.W Marriott Sahar Hotel Restaurant and Function Room Details

J.W MARRIOTT SAHAR
Restaurants & Bar:
Speciality Restaurant 1 362sqm/ 145 seats
All Day Dining Restaurant 500sgm/ 200 seats
Bar & speciality Restaurant 320sgm/ 128 seats
Banguet / Conference Halls
Grand Ball room 961sgm/ 801seats
Junior Ball room 310sgm/ 258seats
Board room & Business Center | 229sqm/ 76seats
Meeting room - 1 79sgm/ 31seats
Meeting room - 2 115sqm/ 46seats
Meeting room - 3 63sgm/ 25seats

Source: E-mail received from CHL

2.3 RoAD AND RAIL CONNECTIVITY:

The proposed land under consideration has good external connectivity. The present

and future connectivity has been appreciated in the following paragraphs.

2.3.1 PRESENT EXTERNAL CONNECTIVITY:

The location map of the area has been presented in Figure 2.1.

From the location map one can see that the land parcel considered for development
is along IA Project Road. | A Project Road Intersects Sahar road and meets Western
Express Highway and it also intersects at Mathuradas Vasanji Road and further
meets with Eastern Express Highway.

As far as connectivity from the public transport route is considered the Andheri
railway station is approximately 30 minutes walking distance on the western railway

corridor from the land parcel under consideration. The BEST — (Public Transport
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Service in Mumbai) which is lifeline of Mumbai also operate large number of routes
on these main roads namely Mathuradas Vasanji Road and Sahar Road and
| A Project Road.

Government of Maharashtra through MMRDA (Mumbai Metropolitan Development
Authority) is constructing direct exclusive link from Western Express Highway to
Airport. The link will be six lane road. On Sahar road this road link will be a Flyover
with piers at the median of the existing road. The work on this road is already started
and the work is under full swing when the flyover is completed, all the traffic going to
Airport will be diverted on this link as it will provide of sigh of relief to air travellers
particularly who have to combat heavy traffic in order to reach the Chhatrapati
Shivaji International airport. The elevated road has been planned to provide an
enhanced level of service.
Figure 2.3

Photograph of Flyover near Project site.
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2.3.2 FUTURE EXTERNAL CONNECTIVITY:

The development plans for Mumbai metropolitan region were studied so as to
appreciate various works being undertaken by Mumbai Metropolitan Regional
Development Authority. The map showing the future metro corridors as well as
mono rail corridor were studied. The figure 2.4 & figure 2.5 shows the map of
Mumbai showing the future mass transport corridors .From the map one can see
that in future years to come there will be a dense network of Public transport

corridors namely metro system/ mono rail corridor passing through the area.

A close observation of the map also indicates that a metro rail corridor has been
planned connecting the BKC to Kanjurmarg line no -6 and Versova to Ghatkopar line
no -1 .One can see that the metro corridor, which falls under 500m radius from the

Proposed Plot. All this will lead to improvement of public transportation System.
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3.0 TRAFFIC VOLUME SURVEYS

In order to arrive at the present traffic demand and appreciate the travel
characteristics of the road users in the project area, field studies were organised.
The field studies organised as well as the observations from the field studies have
been presented in this chapter. Section 3.1 deals with the traffic volume count

survey.

3.1 TRAFFIC VOLUME SURVEY:

As part of the data collection it was decided to undertake the traffic volume count
surveys so as to get the present peak hour demand on the approach road.

Following road location is selected for the traffic volume count survey:

1. 1A Project Road

The traffic volume count survey was undertaken for one day for 24 hours at this
location on 03-05-2011.

3.2 METHODOLOGY OF TRAFFIC SURVEY
The traffic survey formats are designed on the basis of objectives of the study and
the data to be collected during the survey. These formats are kept at Annexure —1.
Special teams consisting of Traffic Engineer and enumerators were constituted to
carry out the surveys. The activity included: -

e Training of enumerators

e Constitution of survey teams

e Carrying out of surveys

3.2.1 TRAINING OF ENUMERATORS:
Enumerators identified for development of traffic surveys were trained in
identification of various categories of vehicles and appropriately filing up of

Performa/formats before the work is commenced on surveys.
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3.2.2 SURVEY TEAMS:
Each team was consisting of one supervisor and adequate enumerators, depending

on location and scope of the survey.

3.2.3 TRAFFIC VOLUME SURVEY SCHEDULE :

This was carried out manually and counts were recorded at 15 minutes intervals.
The direction wise survey was carried out continuously for 24 hrs from 9.00 AM to
9.00 PM on Tuesday, 03-05-2011. The vehicle classifications as suggested in
TOR/IRC Codes were followed. The same has been reflected in Traffic Volume
survey formats. All results have been presented in tabular and graphical forms. The

data collected was computerized in MS-EXCEL software.
3.2.4 TRAFFIC CHARACTERISTICS OF |IA PROJECT ROAD:
Table 3.3 presents the summary of Traffic volume count.

Table 3.1

Daily Traffic volumes by vehicle type on IA Project Road

No. of vehicles per hr
Type of Vehicles Vileparle to Airport to Bothway
Airport Vileparle
Car/Vans/Jeeps 9726 1896 11622
Taxi 3340 2406 5746
Mini Buses 69 92 161
BEST/Govt. Bus 474 510 984
Private Bus 300 77 377
Auto Rikshaw 3725 2798 6523
Two Wheelers 1221 1376 2597
Goods Auto 57 168 225
LCV's 212 187 399
Trucks/ Dumpers 492 521 1013
MAV/Trailers/Containers 25 30 55
Others 38 23 61
Total Vehicles 19679 10084 29763
Total PCUs 21016 11196 32212

Source: Traffic Survey, May 2011
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Table 3.2
Peak Hour Traffic volumes by vehicle type on IA Project Road
No. of vehicles per hr
, Vileparle | Airport
Type of Vehicles t% tF(J) Bothway
Airport | Vileparle
Car/Vans/Jeeps 1090 99 1189
Taxi 224 109 333
Mini Buses 8 5 13
BEST/Govt. Bus 25 26 51
Private Bus 22 2 24
Auto Rikshaw 222 115 337
Two Wheelers 95 72 167
Goods Auto 6 0 6
LCV's 4 7 11
Trucks/ Dumpers 22 28 50
MAV/Trailers/Containers 1 2 3
Others 0 4 4
Total Vehicles 1719 469 2188
Total PCUs 1762 543 2305

Source: Traffic Survey, May 2011

3.2.5 ComMPOSITION OF COMMERCIAL AND PASSENGER TRAFFIC:

The analysis of composition of traffic on | A project Road shows that the commercial
vehicles traffic is about 6% of total traffic and the percentage of passenger vehicles
traffic is at 94% of total traffic.

Figure 3.1

Compositions of Passenger & Commercial Vehicles on IA Project Road

6%

O Passenger Vehicles

@ Commercial Vehicles

94%
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On IA Project Road, the % of Cars and Auto Rickshaws in the total traffic volume is
39% & 22% respectively. The % composition of Taxies and two Wheelers is around
19%.and 9% .buses contributes only 3% of the total traffic.

Figure 3.2

% Composition of Traffic on IA Project Road

% Composition
O Car/Vans/Jeeps

1% .
B Auto Rikshaw

3%
O Taxi
9% 3% N
39% O Two Wheelers
19% B Trucks/ Dumpers
22% O BEST/Govt.Bus

BLCV's

3.3.2 HOURLY VARIATION OF TRAFFIC

Figure 3.3 presents the hourly variation of traffic. The peak hour traffic of 2305
PCUs/hr is observed between peak period 22:00 to 23:00 hrs.
Figure 3.3
Hourly Variation of Traffic on IA Project Road
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The Peak Hour Factor (PHF) (defined as the ratio between the numbers of vehicles
counted during the peak hour in terms of PCU per hour to the total vehicles counted

in a day is 7%.

IA Project Road is a 4 lane divided road. The capacity of this road as per IRC: 106-
1990 is 3600 PCUs/hr. The Peak hour traffic is observed as 2305 PCUs/hr (Table
3.2).Hence the present Volume to Capacity Ratio (V/C Ratio) is 0.64. The directional
distribution of traffic was studied. The average traffic in the direction from Vileparle to
Airport is 70% of the total traffic as compared to 30% in the direction from Airport to
Vileparle. The distribution is in a ratio of 70%: 30% as the traffic entering the airport
will not use the same road for exiting, perhaps there is another link for return traffic
which is one way road, major traffic uses this link for dispersal and some percentage

of traffic uses the same link.
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4.0 TRIP GENERATIONS

In order to arrive at the traffic demand on various external links approaching the
proposed land parcel for the development, the built up areas, the type of
development envisaged etc. was studied and on the basis of the same the traffic on

various links has been arrived at.

4.1 MODAL SPLIT:

The modal split will analyse the mode used by the residents for their day to day trips.
The modal split was studied in detail recommended by various studies. As the
modal split will change with respect to the availability of public transport facilities and
the road network around the proposed land parcel, the most relevant area for the
comparison was studied. The following mode splits are observed during our past

studies and the same is used here for predicting no. of vehicles by mode.

Table 4.1
Modal splits for Different Land uses

% of total trips Guest % of total trips % of total trips

Mode Rooms Banquet Hall Board Rooms

used Guest Staff Guest Staff Guest Staff

Cars 100% 10% 85% 10% 100% 10%
Two

Wheelers 0% 30% 5% 30% 0% 30%

Auto 0% 20% 10% 20% 0% 20%

Bus 0% 40% 0% 40% 0% 40%

Total 100% 100% 100% 100% 100% 100%

The occupancy rates as observed from the survey can be considered for arriving at
the number of vehicles. The occupancy rates (number of persons per vehicles) for

various vehicles considered are as follows:
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Table 4.2

Vehicle Occupancy values for Different Land uses

Mode Guest Rooms Banquet Hall Board Rooms
used Guest Staff Guest Staff Guest Staff
Car 15 1.2 2.5 1.2 1.2 1.2
Two
Wheelers 2 1.2 2 1.2 2 1.2
Auto
Rikshaw 2 1.5 2 1.5 2 15
Bus 45 45 45 45 45 45

4.2 CO-RELATION OF TRAFFIC DEMAND WITH RESPECT TO GUEST ROOMS:

At present the hotel has 582 guest rooms. The occupancy is considered as 98%

Therefore for 98% occupancy, the number of rooms occupied will be about 570

Units. Number of guest per room is 1.5 ,therefore Number of Trips Entering the

Premise i.e. Trips per Hour is derived on the basis of 570 guest rooms multiplied by

1.5 guest per room 855 Guests and staff per guest room is considered as 0.8 where

total no. of staff works out to be as 931 persons.

Table 4.3

Details for Guest and Staff entering the Hotel premises

With Respect to Guest Rooms.

Particulars Numbers Unit
No of rooms 582 Rooms
Occupancy 98 %
No of rooms 570 Rooms
occupied
No of guest per 15 persons
room
No of guests 855 persons
Staff per guest 08 persons
room
No of staff 931 persons

Traffic Impact Report for the proposed Hotel near Sahara International Airport, Mumbai
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4.3 CO-RELATION OF TRAFFIC DEMAND WITH RESPECT TO BANQUET HALL:
The total number of guest for Banquet hall is 1532 (Refer Table 2.1). Staff per
Guest is considered as 0.1 person therefore the total staff for 1532 guests works
out to be 306 persons. Based on modal split and occupancy ( Refer table 4.1 &
4.2)for Banquet hall . The traffic demand is estimated in terms of PCUs/hr for
banquet hall.
Table 4.4
Details for Guest and Staff entering the Hotel premises

With Respect to Banquet Hall

Particulars | Numbers Unit
No of 1532 persons
guests
Staff per persons
0.1
guest
No of staff 306 persons

4.4  CO-RELATION OF TRAFFIC DEMAND WITH RESPECT TO BOARD ROOMS:
The total number of guest for Board Rooms is 178 (Refer Table 2.1). Staff per
Guest is considered as 0.2 persons therefore the total staff for 178 guests works
out to be 71 persons. Based on modal split and occupancy ( Refer table 4.1 &
4.2) for Board room . The traffic demand is estimated in terms of PCUs/hr for
Board room.
Table 4.5
Details for Guest and Staff entering the Hotel premises

With Respect to Board Room.

Particulars Numbers Unit
No of guests 178 persons
Staff per persons
0.2
guest
No of staff 71 persons
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45 ESTIMATED TRAFFIC DEMAND FOR HOTEL ROOMS , BANQUET HALL AND BOARD
ROOM IN TERMS OF PCU/HR
Hence, the total traffic generation from the land parcel will be as follows:
Table 4.6
Peak Hour trips (PCU/hr) for Different Land uses

Estimated Traffic from Development
PCUs/Hr
Time Interval Guest | Banquet & Board
Total
Rooms | Restaurant | rooms
7:00 to 8:00 87 22 3 112
8:00 to 9:00 87 22 16 125
9:00 to 10:00 548 10 49 606
10:00 to 11:00 243 40 74 357
11:00 to 12:00 0 0 30 30
12:00 to 13:00 0 0 0 0
13:00 to 14:00 0 0 0 0
14:00 to 15:00 0 0 0 0
15:00 to 16:00 64 41 0 105
16:00 to 17:00 32 10 0 42
17:00 to 18:00 47 10 44 101
18:00 to 19:00 64 52 77 193
19:00 to 20:00 15 339 46 399
20:00 to 21:00 77 249 5 331
21:00 to 22:00 0 298 0 298
22:00 to 23:00 228 171 0 399
23:00 to 00:00 115 22 0 137
0:00 to 1:00 68 0 0 68
1:00 to 2:00 0 0 0 0
2:00 to 3:00 0 0 0 0
3:00 to 4:00 0 0 0 0
4:00 to 5:00 0 0 0 0
5:00 to 6:00 0 0 0 0
6:00 to 7:00 0 0 0 0
Total 1674 1284 342 3300

From the table above one can see the Peak hr traffic is 399 PCUs/hr in peak period
of 22.00 to 23.00 hrs.
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4.6 TRAFFIC IMPACT OF PROPOSED DEVELOPMENT ON ROAD NETWORK:

The traffic generated from the development will be added to the existing traffic on

the approach roads. The development is abutting | A Project Road.

The present traffic on 1A Project Road is 2305 PCU/hr and the corresponding v/c
ratio is 0.64.The capacity of this road is 3600 PCUs/hr which is more than the

estimated traffic. The volume to Capacity Ratio, V/C ratio, will increase to 0.64.

The following table presents the above analysis in tabular form.
Table 4.7
Traffic Impact on Approach Road

Traffic due to Hotel PCU/hr 399
Present Traffic on The PCU/hr 2305
approach Road
Present Capacity of the PCU/hr 3600
road
Existing V/C Ratio 0.64

The directional distribution of traffic on Flyover and Ground level is in a ratio of 70%
& 30% respectively. The traffic is projected on the basis of directional distribution
which is 1614 PCUs/hr for Flyover road and 692 PCUs/hr for Ground level road

As flyover is built on approach road the capacity of this road is 3600 PCUs/hr and
capacity of road on the ground level will be 2400 PCUs/hr which is more than the
estimated traffic. The volume to Capacity Ratio, V/C ratio, for Flyover traffic and for

Ground Level traffic is 0.45 and 0.29 respectively

The total traffic on this Road after commissioning of the proposed development is
estimated to be 1614 PCUs/hr. for Flyover traffic and 399 PCUs/hr is added to the
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existing traffic on the Ground level road. Hence the total traffic on the Ground Level
road will be 1091 PCUs/hr and the corresponding v/c ratio is 0.45 and for ground
level road the v/c ratio, will increase to 0.45. Hence it can be concluded that present
road is sufficient to absorb the additional traffic generated from proposed
development.

The following table presents the above analysis in tabular form

Table 4.8
Traffic Impact Summary for Proposed Development.
Gr. Level
Particulars Unit Flyover | Road
Distribution of
Traffic on flyover
and Ground level PCU/hr 1614 692
Projected Traffic
after Development
of Hotel PCU/hr 1614 1091
Capacity of the
road PCU/hr 3600 2400
Present V/C Ratio 0.45 0.29
After development
V/C Ratio 0.45 0.45
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5.0 CONCLUSIONS

1. M/s. Chalet Hotels Ltd. (CHL) is developing a Five Star Hotel at Sahara
International Airport, Mumbai.

2. M/s. Chalet Hotels Ltd. (CHL) appointed M/s. Aakar Abhinav Consultants Pvt.
Ltd. as a Traffic consultant for carrying out the traffic impact study

3. The estimated total traffic generation from the land parcel will be as follows:

Estimated Traffic from Development
PCUs/Hr
Time Interval Guest | Bangquet & Board
Total
Rooms | Restaurant | rooms
7:00 to 8:00 87 22 3 112
8:00 to 9:00 87 22 16 125
9:00 to 10:00 548 10 49 606
10:00 to 11:00 243 40 74 357
11:00 to 12:00 0 0 30 30
12:00 to 13:00 0 0 0 0
13:00 to 14:00 0 0 0 0
14:00 to 15:00 0 0 0 0
15:00 to 16:00 64 41 0 105
16:00to 17:00 32 10 0 42
17:00 to 18:00 47 10 44 101
18:00 to 19:00 64 52 77 193
19:00 to 20:00 15 339 46 399
20:00 to 21:00 77 249 5 331
21:00 to 22:00 0 298 0 298
22:00 to 23:00 228 171 0 399
23:00 to 00:00 115 22 0 137
0:00 to 1:00 68 0 0 68
1:00 to 2:00 0 0 0 0
2:00 to 3:00 0 0 0 0
3:00 to 4:00 0 0 0 0
4:00 to 5:00 0 0 0 0
5:00 to 6:00 0 0 0 0
6:00 to 7:00 0 0 0 0
Total 1674 1284 342 3300
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4. The traffic impact of proposed development will be as follows

Traffic Impact on Approach Road

Traffic due to Hotel PCU/hr 399
Present Traffic on The PCU/hr 2305
approach Road
Present Capacity of the PCU/hr 3600
road
Existing V/C Ratio 0.64

Traffic Impact Summary for Proposed Development

Gr. Level
Particulars Unit Flyover | Road
Distribution of
Traffic on flyover
and Ground level PCU/hr 1614 692
Projected Traffic
after Development
of Hotel PCU/hr 1614 1091
s Capacity of the
road PCU/hr 3600 2400
Present V/C Ratio 0.45 0.29
After development
V/C Ratio 0.45 0.45

5. Hence it can be concluded that present road is sufficient to absorb the

additional traffic generated from proposed development.
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Name of Road:

Location :

Direction :

Time*

Annexure - 1

Traffic Volume Survey for Mumbai
Date :

Enumerator :

Day : Supervisor :

Weather :

Bunch No. :
Sheet No. :

(15mts)

: 00

Car/Vans/Jeeps

Taxi

Mini Buses

BEST/Govt. Bus| Private Bus Auto Rikshaw Two
Wheelers

Goods \ Trucks/
Auto LCV's Dumpers

MAV/Traile
rs/Contain| Others
ers

to

115

TOTAL

115

to

: 30

TOTAL

: 30

to

145

TOTAL

145

to

: 00

TOTAL

Note : * Strictly follow 24 hr. Clock (Example 18:00 to 18:15

LCV - Light Commercial Vehicle.

Aakar Abhinav Consultants Pvt. Ltd.

CBD Belapur, Navi Mumbai



CHALET HOTEL LTD. AAKAR ABHINAYV Consultants Pvt. Ltd.

ANNEXURE-2

HOURLY TRAFFIC VOLUME
COUNT

TRAFFIC IMPACT ASSESSMENT FOR PROPOSED HOTEL NEAR SAHAR
INTERNATIONAL AIRPORT, MUMBAI



Annexure - 2
Traffic Volume Survey for Mumbai

NAME OF ROAD : International Airport Project Road DATE : 19-05-11
SURVEY LOCATION : Chalet Hotel DAY : Thursday
DIRECTION : BOTHWAY HRS. : 24
PCU Factor 1 1 15 3 3 0.75 0.5 0.75 15 3 4.5 45
Time 100
Interval
From To Car/Vans Taxi Mini BEST/Govt. | Private .Auto Two Goods LCV's Trucks/ ';/:ls?ggrt?ilr? Others thal Total
/Jeeps Buses Bus Bus Rikshaw | Wheelers Auto Dumpers ors Vehicles PCUs
9.00 10.00 248 212 2 75 7 358 187 19 22 41 0 1 1172 1246
10.00 11.00 418 128 13 60 10 443 196 8 23 47 6 4 1356 1432
11.00 12.00 317 158 2 72 2 311 148 15 36 56 1 10 1128 1290
12.00 13.00 413 194 12 55 6 245 120 13 24 45 0 3 1130 1246
13.00 14.00 304 116 4 61 15 257 138 11 27 43 3 3 982 1121
14.00 15.00 256 116 1 51 9 234 184 19 30 58 4 8 970 1108
15.00 16.00 244 98 0 55 14 258 115 20 24 54 6 3 891 1054
16.00 17.00 324 159 4 59 10 265 137 20 24 42 3 4 1051 1172
17.00 18.00 476 224 14 51 13 270 159 13 26 54 4 1 1305 1428
18.00 19.00 401 164 11 57 19 232 136 12 29 36 5 4 1106 1253
19.00 20.00 469 219 3 56 39 278 134 9 13 49 4 4 1277 1462
20.00 21.00 345 145 4 57 20 286 85 4 26 34 1 2 1009 1142
21.00 22.00 914 333 10 58 42 208 87 10 7 55 3 4 1731 1976
22.00 23.00 1189 333 13 51 24 337 167 6 11 50 3 4 2188 2305
23.00 0.00 873 326 3 20 17 272 79 5 5 44 0 0 1644 1701
0.00 1.00 627 258 6 0 13 291 44 0 9 58 1 0 1307 1365
1.00 2.00 473 270 7 0 7 135 30 0 2 38 0 0 962 1008
2.00 3.00 505 260 10 0 10 144 24 3 2 38 1 0 997 1054
3.00 4.00 560 317 15 0 7 144 45 3 2 20 2 0 1115 1125
4.00 5.00 646 428 7 5 5 171 65 18 9 32 1 1 1388 1407
5.00 6.00 462 375 4 16 9 281 65 4 8 26 1 0 1251 1259
6.00 7.00 435 366 11 38 16 219 37 1 4 24 0 0 1151 1241
7.00 8.00 443 348 3 31 31 364 104 4 14 29 6 5 1382 1467
8.00 9.00 280 199 2 56 32 520 111 8 22 40 0 0 1270 1351
Total 11622 5746 161 984 377 6523 2597 225 399 1013 55 61 29763 32212
Peak Hr Traffic 1189 333 13 51 24 337 167 6 11 50 3 4 2188 2305
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ANNEXURE XI1 (B)

Figure :3.5

U-TURN FOR PASSENGERS
FROM CHALET HOTEL
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ORGANIC WASTE CONVERTER

ANNEXURE XiIlI
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